JOHN DEERE

Parts Catalog

MODEL “60” TRACTOR

PC 244



TRACTOR—MODEL “60”

5-1

John Deere Model “60” Standard Tractor
(Available with Rigid Front Axle or Adjustable Front Axle)
1Serial No. 6043000- )

35808

John Deere Model 60" LP-Gas Tractor

PC-244-(12-59)



5-2 TRACTOR—MODEL “60”

John Deere Model 60"’ Hi-Crop Tractor

13888 4

John Deere Model “60"’ Standard Tractor
(Serial No. 6000001-6042999)

i
John Deere Model “60" Orchard Tractor John Deere Model “6§0”’ Orchard LP-Gas Tractor

@

PC-244-(12-59)



TRACTOR—MODEL “60” §-!

| 55-12” FIXED TREAD \AV//b \\\&d ADJUSTABLE TREAD
(STANDARD) AW (STANDARD)

Front Wheel Equipment Available for Model “60°’ Standard Tractors

PC-244-(8-62)



5-4

TRACTOR—MODEL “60”

SECTIONAL INDEX

Section 5—General . ................. ...
Section 10—Front End Support and Engine

and Transmission Case................
Section 15—Engine. ....................
Section 20—Pulley and Clutch. ..........
Section 25—Cooling System..............
Section 30—Fuel System. ............ ...
Section 35—Electrical System............
Section 40—Transmission, Differential

Final Drives, Powershaft, and Brakes. ..
Section 45—Power Steering. . ...........

Page
5-1,7

10-2, 7
15-2, 15
20-2, 7
25-2, 13
30-2, 35
35-2, 40

40-1, 17
45-2, 9

ALPHABETICAL INDEX

AirCleaner. . ...
Axle, Front. . ... ... ... ... .. .. .. ...
Axle, Rear.............. ... ... .. .. ...

Battery Box............ ... ... ... ... ...
Brakes, Pulley. ............. ... ... .. ...
Brakes. .. ... ... 0.
Breakaway Coupling. ...................

Cab, Weatherbrake. . ...................
Cam Followers. . ............... . ...
Camshaft.......... .. ... ... ... .. ..
Carburetor........ ... . ..
Case, Engine and Transmission..........
Choke Lever Kit, Carburetor.............
Choke Rod............. ...,
Cigarette Lighter. . .....................
Citrus Fenders and Operators’ Shield. .. ..
Clutch Fork Bearing. . ..................
Clutch Operating Parts..................
Clutch, Powershaft. . ...................
Clutch, Pulley............ .. ... ... ....
Coil, Ignition (Except LP-Gas)...........
Coil, lgnition (LP-Gas)..................
Connecting Rods. . . ....................
Control, Powershaft Clutch. ........... .
Controls, Powr-Trol......... ... ... .....
Controls, Shutter. .. ............ ... ....
Controls, Starting Motor............... .
Control, Throttle. . .. ..... ... ... ... ....
Cooling System . ..... ... ... ..........

Countershaft. . ...... ... ... .. .. ....... ’

Coupling, Breakaway............... .
Cover, Crankcase.......................
Cover, First Reduction Gear. ............
Cover Flywheel. ... ....................
Cover, Fourth and Sixth Speed Gear......
Cover Transmission Case. . .............
Cowl (Orchard) .........................
Crankshaft........... ... ... ... .......
Cylinder Block. ........................
Cylinder Head . . .......................
Cylinder, Remote.......................

Decalcomania Sets............. .........
Differential . .. ... ... ... o o
Distributor Drive (LP-Gas)..............
Distributor (Except LP-Gas).............

Page

30-18, 20, 22
50-27
40-10, 11, 12

15—-11
30-24, 26, 28
10-6

35-10, 11
30-4, 6
25-2, 4, 8
40-8
70-22
10-6
20-4
10-6
10-6
40-1, 2
55-14
15-4
15-6
15-8, 10
70-18, 20

Page
Section 50—Steering Mechanism, Front
End Equipment, and Rear Wheels. . . ... 50-2, 31
Section 55—Tools, Instrument Panel, '
Gauges, Hood, Grille, and Fenders. . ... 55-2, 19
Section 60—Drawbar and Seat........... 60-2, 9
Section 65—Powershaft and Powershaft
Clutch. ... . . e 65-2, 21
Section 70—Hydraulic Mechanism.. 70-2, 23
Section 76—Umbrella Holder, Decals, and
Gasket Sets......... ... ... ..o 75-2, 8
Section 80—MNumerical Index............ 80-1
Page
Distributor, less Drive (LP-Gas).......... 35-16
Douvle Front Wheel. . .................. 50-11
Drag Links and Tie Rods (Standard)...... 50-28
Drawbar........ ... . ... 60-2, 3, 4
Drive Shaft and Drive Shaft Housing (Hi-
(677 ) IS 40-13
E
End Capand Gauges.................... 55-5
Engine Shield.......... ... ... .. .. ... 55-18
Exhaust Pipe.......... ... ... .. ..., 15-12, 13, 14, 19
F
Fan and Power Steering Pump........... 454
Fan (Except Power Steering)............. 25-12
Fan Shaft. . ... ... ... .. .. .. ... .. ..... 25-12, 45-4
Fan Shaft Support. ......... ... ... ...... 25—-12
Fonders. .. ... .o 55-12, 14, 16
Fenders (Citrus)......... ... ... ... ... 55-18
Final Drive......... ... . i 40-10, 11, 12
Flywheel......... ... ... oo .. 154
Front Axle, Adjustable............. 50-18, 19, 20, 21, 26
Front Axle, Adjustable (Standard)........ 50~ 26
Front Axle, Fixed Tread (Standard)....... 5024
Front Axle, Housing. . .................. 50-19, 20
Front Axle Knee........................ 50-18, 21
Front Axle (Orchard and Standard)....... 50-27
Front End Support... ... ... . ... ...... 10-3, 4
Front Wheels (Except Single Front Wheel) . 50-16
Fuel Convertor (LP-Gas). ............... 30-32
Fuel Convertor Parts (LP-Gas)........ 30-34

Fuel Filter........ .. ... . ... .. ... .. ... 30 12, 14, 16, 17
Fue! Filter, with Automatic Shut-Off. ... .. 30-17

Fuel Strainer (LP-Gas).................. 30-32
Fuel Strainer Parts (LP-Gas)............ 30-33
Fuel System ... ....... ... .. ... .... 30-8, 10, 12, 14
Fuel System (LP-Gas). . ................ 30-30
Fuel Tank. . ... ... ... ... ... ..... 30-8, 10, 12, 14, 30
&

Gasket Sets......... ... .. ... 75-4,5,6,7,8
GaUGES. ... ot e 554, 6
Gear Countershaft Idler. ................ 40-6
Gear, Powershaft Idler............... ... 40-6
Gearshift. .. .. .. ... .. ... . 40-1, 2
Gearshift Forks. .. ......... .. ... .. ..... 40-3, 4
Gears, Reverse Speed. ... ............... 40-9
Gears, Transmission Drive and First Re-

ductnon ...................... 40-6
Generator and Mountmu Bracket... ... ... 35-3
Generator (Parts)..................... .. 35-4, 6, 38
GOVernor. o o 30-2
Grille. ... . 55-%, 8

PC-244-(8-62)



~———

TRACTOR—~MODEL “60” 8-

Page
H
Hood . . 55-9, 10, 11
Hosoe, Reraote Cyhndar .................. 70-18, 20
*-éousmg, Powershaft and Powr-Trol (En-
ging-Driven Powsarsghaft) .. 65-10, 12
Housing, Powershaft and Powr-Trol
(Transmission-Driven Powaershaft). .. .. 65-4, 6
Housing, Powershaft Clutch. .. ..... ... .. 65-17, 18, 19
Housing, Powsershaft, less Powr-Trol (En-
ging-Driven Powershaft). .. ......... .. 65-14
Housing, Powershaft and Powr-Trol less
Rockshaft. . . ....... ... ... ........... 65-8, 13
iHousing, Powershaft, less Powr-Trol
(Transmission-Driven Powershaft)...... 65-7
Housing, Powr-Trol Valve............. 70-10, 12, 14, 16
HMousing, Reay Axie Shaft................ 40-10, 11, 12
i
fmplement Warning Lamps. . ............ 35-18, 20
instrument Panel and Gauges............ 55-4
Instrument Panel and Wiring. . .......... 35-35, 36
i
Lamps and Wiring.............. 35-22, 24, 26, 28, 30, 32
Lamp, Dash-. . ................ 35-22, 24, 26, 34, 35, 36
Lamp for Towed implement.............. 35-21 |
Lamps, Front and Rear (Parts) .......... ~ 35-19, 40
Lamps, Warning. .................... 35-18, 19, 20, 21,
M
Main Bearings. ....... S P 15-4
Manifold. .. .. ... . ... . .. ... ... 15-12, 13, 14
Muffler and Exhaust Pipe............... 15-12, 13,14 -
Muffler and Tail Pipe.......... e - 15-15
(o]
Oil Filter and Oil Pipes. ............. o 15-2
Qil Line, Flexible (Butk)................. 75-2
Oil Pump and Qil Pipes............... e 15-3
Oil Tubes, Power Steering............... 45-7 -
Oil Tubes, Powr-Trol Pump............. 70-3,4,6
Operator’s Manual  .................. 40-1
Operator’s Shield  ..................... 55-16
P
Pedestal and Steering Spindle (Power
Steering) . .......... ... . ... . i, 45-8
Pedestal (Except Power Steering)........ 50-6, 10
Piping........... ... 25-6
Piston Rings. . .......... ... ... ......... 15-6
Pistons......... ... ... . 15-6
Platform. ....... ... ... ... ... . ... 55-12, 14,7, 8
Powershaft Clutch. . ................... » 65-20
Powershaft (Engine-Driven)............. 65-8
Powershaft (Transmission-Driven)........ 65-2
Powr-Trol Valve Housing.............. 70-10, 12, 14,16
Primer Switch (LP-Gas)................. 35-34, 35
Pulley....... ..o i 20-2
Pump, Oil. ... i 15-3
Pump, Powershaft.................... 65-10, 12, 13, 14
Pump, Power Steering. ................. 45-4
Pump, Powr-Trol....................... 70-2
Pump, Ventilator....................... 25—-12
Pump, Water. . ........................ 256
R
Radiator............................... 25-2,4, 8
Radius Rod (Standard).................. 50-24, 26, 27

IETICAL INDEX—Continued

Page
Rear Axie Shafts. ...................... 40-10, 11, 12
Rear Wheels........................... 50-29, 30, 31
Regulator, Current and Voltage........ L. 35-2
Replacement Assemblies. ............... 10-2, 3
Reusable Couplings..................... 75-2
Rim, Demountable...................... 50-29, 30, 31
Rockshaft Assembly. ................... 70-8
Roll-O-Matic. ......................... 50-8, 12
$

Seat. . ... . 606
Selector Valve. ........................ 70-22
Shaft, Steering and Wheel............... 50-2, 4
Shield, Engine. ........................ 55-18
Shifter Shafts. . ........................ 40-3, 4
Shutter.......................... PR . 2511
Single Front Wheel.................. e 50-14
Sliding Gearshaft. ..................... 40-6
Socket, Electrical Outlet. .......... 35-23, 26, 28, 30 32
Speed-Hour Meter. . . .................. 5-3
Starting Motor and Controls. ... ......... 35—10, 11
Starting Motor (Parts) . . ................ o 35-8
Steering Armand TieRod............... 50-22
Steering Gear and Shaft................. 50-5
Steering Shaft Support (LP-Gas)......... 50-3

Steering Shaft Worm and Housing (Power
Steering). .. ......... ... i 45-6
Steering Spindle (Except Power Steering). 50-6, 10
Steering Spindle (Power Steering)........ ) 45-8
Steering Valve (Power Steering).......... v 45-3
Steering Wheel and Shaft. .............. 50-2, 4
Step, Tractor........................... : 55-2
Support, Steering Shaft.................. 50-2, 3, 4
Switch, Ignition................... 35-22, 24, 26, 34, 36
Switch, Primer (LP-Gas)................ 35-34, 35

T
Tailpipe. ..o
CTappets. L
Thermostat

Transmission. .. ....................... 40-6
Tubes, Qil (Power Steering)............. 45-7
Tubes, Oil (Powr-Trol Pump)............ 70-3,4,6
U
Umbrella Holder. ....... e 75-2
\Y
Valve, Housing (Powr-Trol)........... 70-10, 12, 14, 16
Valve (Power Steering).................. 45-3
Valves. . ... 15-8, 10
Ventilator Pump........................ 25-12
Ventilator Pump and Fan Drive (Power
Steering) . ............ ... i, 5-2
Volitage and Current Regulator........... 35-2, 3, 4, 6 8
w
Warning Lamps. ..................... 35-18, 19, 20, 21
Water Pump............... ... . .. ... 25-10
Weather Brake......................... 55—19
Weather Brake Cab..................... 5-19
Wiring........................ 35-22, 24, 26, 28, 30 32,
Wheels, Front (Except Single Front Wheel) 50— 6
Wheel, Single Front ..................... 50-14
Wheels, Rear..................o.u... : 50-29, 30, 31

PC-244-(8-62)

@



ORDERING JOHN DEERE PARTS
FROM THE BRANCH HOUSE

PART AND KEY NUMBERS

1. Order by part numbers exactly as shown in catalog including prefix and suffix letters. Be
especially cautious when ordering such items as lock washers, rivets, bolts, and other hard-
ware,

2. Key numbers should not be listed. They are used only as reference between illustrations and
parts lists.

3. When ordering parts for carburetors, generators, magnetos, etc., in addition to including a
short description of the part, include name of unit, as for example—'"Wico Magneto,"
“Hercules Engine,"" etc.

4. When ordering items not on hand or regularly carried in stock, be sure to check machine
and vintage (date or serial number) information.

USE OF PARTS CATALOG INDEX

1. Use index in front of each catalog to locate groups of parts such as axles, beams, cylinders,
etc.

2. To locate information on individual part numbers, use numerical index in back of catalog
(printed on yellow pages.)

3. Orders for parts should never be made up from information in numerical index—always
refer to illustration and parts list pages.

WRITING UP ORDERS

1. To insure quick service, use Standard Parts Order Blanks furnished by branch house. (You
may assign your own order number to be used as reference.)

2. Order parts separately from whole goods.
Correspondence should be separate from orders for parts.

4. List part numbers in alphabetical and numerical sequence by factory lines (which can be
determined by the last suffix letter after each part number.)

5. Write or print information or orders plainly.

SHIPPING INFORMATION

1. Specify how goods are to be shipped—whether by Freight (specify routing), Truck (specify
carrier), Express, Air Express, Parcel Post, or Air Parcel Post.

2. Telegraph orders should give shipping instructions. Shipment will be made by Express or
Parcel Post unless otherwise specified.

3. Send order to branch house. Do not order directly from factory.

IF NO PART NUMBER OR DESCRIPTION IS AV AILABLE

If part number cannot be located, send a sketch or return the broken part (shipping charges
prepaid) to the branch house. Give the branch house parts department all information available
concerning the name of the machine, age or serial number, location and description of part or
numbers of adjacent parts, so new part can be identified and shipped quickly.



TRACTOR~-MODEL “60"

EXPLANATION OF SERIAL NUMBERS

Serial number information giver on any page is applicable only to parts listed and illustrated on
that page.

When the parentheses include only the dash... ... ... -~ )
the part is used on all Model "'60" Tractors.

When a serial number appears before the dash. ... ................... (0000000- )
the part was introduced beginning with that serial number and is still

being used.

When a serial number appears after the dash. .. ........... ( -0000000)

the part was used up to and including that serial number but was not
used after that serial number.

When serial numbers appear both before and after the dash. ........... (0000000-0000000)
the part was used beginning with the first serial number but was not
used after the second serial number.

When a serial number begins with PCV, PTV, or 3RC............ 00 (PTV000- )

it refers to the power take-off shaft, Powr-Trol, or remote cylinder,
and not to the tractor.

EXPLANATION OF PACKAGED PARTS

For added protection and ease of handling between the factory and branch houses and between
the branch houses and most dealers, some parts which appear in this catalog, such as gaskets, are
packed in packages which contain more than one of the part—usually five or ten. Dealers may
order either the packages or the individual parts from the branch houses. However, when possible,
the parkage or multiples of the package should be specified.

These parts should not be confused with other packaged items which are packaged in certain
quantities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the Description
Column,

When the statement reads:

“Packed 5 in a pkg." or “Packed 10 in a pkg." etc., dealers may order either the pack-
ages or the individual parts from the branch houses. The packages bear the same part number as
the individual parts.

When the statement reads:

“Package of 25" or ‘Package of 50, etc., the parts cannot be ordered individually.
The number which appears in the Part Number Column is a "'‘package’ number and not the part
number of the individual part.

PC-244-(12-59)



10-2 TRACTOR-—MODEL “60”

ENGINE REPLACEMENT ASSEMBLIES
(Serial No. 6000001~ )

Crankshaft with Bearing Group

Description Serial No.

This group is made up of three assemblies—(1) of crankshaft with gear, (2) of main bearing
housings with bushings and connecting rod bushings, (3) gaskets.

Crankshaft with Bearing Group. . . ... ..o (6000001-6024999)

Order 1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5564 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5369 R Gasket Set*

Crankshaft with Bearing GroUp. . .. ... e (6025000~ )

Order 1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5725 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5369 R Gasket Set*

Cylinder Block, Pistons, Rings, and Gasket Set

This group is made up of three assemblies—(1) of cylinder block, (2) of pistons with rings
and pins, (3) gaskets.

Cylinder Block, Pistons, Rings, and Gaskets Group (All-Fuel)............................ (6000001 - )

Order 1-AA 5052 R Cylinder Block
1-AA 4337 R Pistons, with Rings and Pins
1-AA 5371 R Gasket Set*

Cylinder Block, Pistons, Rings, and Gasket Group (Gasoline)................. IR (6000001~ )

Order 1-AA 5052 R Cylinder Block
1-AA 4338 R Pistons, with Rings and Pins
1-AA 5371 R Gasket Set*

Cylinder Block, Pistons, Rings, and Gaskets Group (LP-Gas). ........................... (6026000~ )

Order 1-AA 5052 R Cylinder Block
1-AA 6017 R Pistons, with Rings and Pins
1-AA 5371 R Gasket Set*

Combination Cylinder Block and Crankshaft Group

This group is made up of six assemblies (or two groups)—crankshaft with bearings and
cylinder block with pistons, rings, gaskets, etc.—(1) crankshaft, (2) main bearing housings with
bushings and connecting rod bushings, (3) cylinder block, (4) pistons with rings and pins,
(5 and 6) gaskets.

Cylinder Block and Crankshaft Group (All=Fuel)........... ... ... ... ... ... ... ... '(6000001-6024999)

Order 1-AA 5052 R Cylinder Block
1-AA 4337 R Pistons, with Rings and Pins
1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5564 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5371 R Gasket Set*
1-AA 5369 R Gasket Set*

Cylinder Block and Crankshaft Group (Al=Fuel).............. ... ... i i, (6025000~ )

Order 1-AA 5052 R Cylinder Block
1-AA 4337 R Pistons, with Rings and Pins
1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5725 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5371 R Gasket Set*
1-AA 5369 R Gasket Set*

Cylinder Block and Cranksh»" soflme). ..................0 e (6000001-6024999)

Order 1-AA 5052 R Cylinder b..
1-AA 4338 R Pistons, with rings and Pins
1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5564 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 6371 R QGasket Set*
1-AA 5369 R Gasket Set*

Cylinder Block and Crankshaft Group (Gaselime)....................... ..o iiiiiiinn., (6025000~ )
Order 1-AA 5052 R Cylinder Block )
1-AA 4338 R Pistons, with Rings and Pins
1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5725 B Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5371 R Gasket Set*
1-AA 5369 R Gasket Set*
%For llustrations and Contents of Gasket Sets, see Gasket Set Groupings.

PC-244-(12-59)



TRACTOR—MODEL “60” 10-

ENGINE REPLACERMENT ASSEMBLIES—Continued
(Serlal No. 6000601~ )

Cylinder Biock and Crankshaft Group (BP=Gas). ......... ... ... ... ... ... ... . ... ... (6026000~ )

Order 1-AA 5052 R Cylinder Block
1-AA 6017 R Pistons, with Rings and Pins
1-AA 6009 R Crankshaft (Sub. for AA5114R)
1-AA 5725 R Main Bearing Housings with Bushings and Connecting Rod Bushings
1-AA 5371 R Gasket Set*
1-AA 5369 R Gasket Set*

“For {Hustrations and Contents of Gasket Sets, see Gasket Set Groupings.

FRONT END SUPPORT AND TOOL BOX
(Orchard Serial No. 6600001— )
(Standard Serial Neo. 6000001—6042999)

Orchard Standard .

Key Part No. Serial No. Serial No. Description
1 21H 597 R ( - ) ( -6042999) Screw, Mach., 1/4” x 1/2” (2 used)

[12H 9R ( - ) ( -6042999) Washer, Lock, 1/4” (2 used)
2 24H 143 R ( - ) ( -6042999) Washer, 21/64” x 3/4” x 16 Gauge (2 used)
3 AA 7265 R ( - ) ( -6042999) Box, Tool (Sub. for AF636R)
4 A 5908 R ( - ) ( -6042999) Support, Front End (Sub. for A4290R)
5 (... ( - ) «( -6042999) Screw, Cap, 5/8” x 2-1/4” (2 used)

(12H 15 R ( - )« -6042999) Washer, Lock, 5/8” (2 used) :
6 R 1548 R ( - ¢ -6042999) Stud, 3/4” x 3-7/16” (4 used) (Sub. for B2703R)
7 i2H 17R ( - ) ( -6042999) Washer, Lock, 3/4” (4 used)
8 14H 404 R ( - ) ( ~-6042999) Nut, 3/4” (4 used)

PC-244-(12-59)



10-4 ‘ TRACTOR—MODEL “60”

FRONT END SUPPORT AND TOOL BOX
(Regular Serial No. 6000001— ) (Standard Serial Neo. 6043000— )

Regular Standard
Key Part No. Serial No. Serial No. Description
1 AA 5220 R ( - ) (6043000- ) Box, Tool
2 [F 2272 R ( - ) (6043000~ ) Screw, Cap, 3/8” x 3/4” (2 used)
12H 11 R ( - ) (6043000- ) Washer, Lock, 3/8” (2 used)
3 24H 154 R ( - ) (6043000- ) Washer (2 used)
4 3H 736 H ( - ) (6043000- ) Bolt, Cge., 5/8” x 4” (2 used)
5 12H 15R  ( - ) (6043000- ) Washer, Lock, 5/8” (2 used)
6 14H 800 R ( - ) (6043000- ) Nut, 5/8” (2 used) (Sub. for 14H399R)
7 A B34TR ( - ) (6043000- ) Welght, Front End, L.H. (ATTACHMENT) (Trac-
; tors Equipped with Double Front Wheels, Single
« Front Wheels, and Roll-O-Matic) (Sub. for
A4823R)
8 A 5292 R ( - ) (6043000- ) Stud, 5/8” x 2-1/4” (2 used) (Sub. for C1479R)
9 A 1892 R ( - ) (6043000~ ) Nut (2 used) (Pkg. of 25) (Sub. for AA4963R)
10 A 5346 R ( - ) (6043000- ) Weight, Front End, R.H. (ATTACHMENT) (Trac-
tors Equipped with Double Front Wheels, Single
Front Wheels, and Reoii-0-Matic) (Sub. for
A4828R) :
11 (19H 1404 R ( - ) (6043000- ) Screw, Cap, 5/8” x 2-1/2” (2'used) (Sub. for 19H695R)
12H 15R  ( - ) (6043000~ ) Washer, Lock, 5/8” (2 used)
12 [19H 1356 R ( - ) (6043000- ) Screw, Cap, 5/8” x 1-3/4"” (4 used) (Sub. for 19H670R)
12H 15 R ( - ) (6043000~ ) Washer, Lock, 5/8” (4 used)
13 [ ............ ( - ) (6043000- ) Screw, Cap, 5/8” x 3-1/4” (2 used)
12H 156 R ( - ) (6043000- ) Washer, Lock, 5/8” (2 used)
14 R 1548 R ( - ) (6043000- ) Stud, 3/4” x 3-1/2” (4 used on Regular; 2 used on
Standard) (Sub. for B2703R)
15 [19H 1486 R ( Not Used ) (6043000~ ) Screw, Cap, 3/4” x 3-3/4” (2 used) (Standard only)
12H 17R ( - ) (6043000- ) Washer, Lock, 3/4” (4 used)
16 14H 404 R ( - ) (6043000- ) Nut, 3/4” (4 used on Regular; 2 used on Standard)
(Packed 25 in a Pkg.)
12H 17R  ( - ) (6043000~ ) Weé?hea, %c)rck, 3/4” (4 used on Regular; 2 used on
andar :
17 AA 6549 R ( - ) (6043000- ) Support, A4318R, A4319R, A5326R or A5661R Front
End, with Bolt Lock Strap (Sub. for AA5053R and
AAB6299R)
18 A 4321 R ( - ) (6043000- ) Strap, Bolt Lock (2 used)
19 A 4322 R ( - ) (6043000~ ) Screw, Drive (6 used)
(Parts listed below are not illustrated.)
A 5345 R ( - ) (6043000- ) Woeight, Frame, Front
A 5351 R ( - ) (6043000~ ) Stud, Frame Weight, Front (2 used)
A 5352 R ( - ) (6043000~ ) Nut, Frame Weight Stud (2 used)
A 5353 R ( - ; (6043000 ) Stud, 5/8” x 5-1/2”, Front Frame Weight (2 used)
A 5354 R ( - (6043000~ ) Brace, Frame Weight (2 used) (No Longer Furnished)

(Part listed below is an assembly of certain parts in this grouping.)
AF 53 R ( - ) (6043000~ ) Bolts, Front End Weight (ATTACHMENT) (Feor
Attaching A52346R and AS347R Front End Weights)

]

PC-244-(12-59)

@



TRACTOR--MODEL “60”

10-

MEMORANDA



10-6 , TRACTOR—MODEL “60”

ENGINE AND TRANSRMISSION CASE A)ND COVERS

(Serlai No. 6000001—

PC-244-(12-59)



TRACTOR—IMODEL “60”

10-7

EMGINE AND TRANSMISSIOM CASE AND C)OVERS—-Contlnued

(Serial No. €600001—

Washer, Lock (Shakeproof) (4 used) (Packed 25 in a Pkg.) (Sub. for A3546R)
Cover, Flywheel, with Timing Hole Cover (Regular) (Sub. for AA4372R)

Cover, Flywheel, with Timing Hole Cover (Orchard and Standard)

Case, A4470R, Engine and Transmission (Regular) (Sub. AA5689R—see list

11 Gauge (8 used)

Kay Part No. Serial No. Description
1 AR 3579 R ( - ) Cover, with Springs
2 B 2553 R ( ) Fs?ivet (3< usedé)
3 2] 2552 R -~ ) pring (3 use .
4 A 3232 R E ) Screw, Mach., 5/16” x 1/2” (4 used) (Packed 50 in a Pkg.) '
5 124 201 R ( - )
8 (AR 20418 R ( - )
(AA 4494 R ( - )
7 154 1R ( - ) Screw, Cap, 1/4” x 3/8”
iz 9R  ( - ) Washer, Lock, 1/4”
8 A 4272 R ( - ) Cover, Timing Hole
9 144 785 R ( - ) Nut, 5/16” (Packed 50 in a Pkg.)
10 izH 10R ( - )  Washer, Lock, 5/16”
1 B8 1504 R ( - ) Stud, 5/16” x 15/16”
12 A 3311 R ( - ) Packing, Strip (Felt)
13 A 4623 R ( - ) Cover, Crankcase
14 (F 2272 R ( - ) Screw, Cap, 3/8” x 3/4” (8 used)
(12Hd 11 R ( - ) Washer, Lock, 3/8” (8 used)
15 A 4624 R ( - )  Washer (Do Not Substitute) (8 used)
16 A 903 R ( -~ ) Gasket (Packed 5 in a Pkg.)
17 AA 5188 R ( -6024999)
befow for additional parts)
AA 5689 R (6025000- ) Case, A4830R, Engine and Transmission (Regular)
AA 5831 R ( - ) Case, A5020R, Engine and Transmission (Orchard)
AA 5831 R ( -6042999) Case, A5020R, Engine and Transmission (Standard)
AA 5689 R (6043000~ ) Case, A4830R, Engine and Transmission (Standard)
18 8 2484 R ( - ) Stud, 5/8” x 3” (8 used)
19 R 1548R ( - ) Stud, 3/4” x 3-7/16" (4 used) (Sub. for B2703R)
20 154 238 R ( - ) Plug, Pipe, 3/4”
21 D 793 R ( - ) Body, Oil Level Cock (Gas and LP-Gas)
D 793 R (6054500- ) Body, Oil Level Cock (2 used) (All-Fuel)
15H 255 R (6054500 ) Plug, Pipe (Gas and LP-Gas)
22 [D 794 R ( - ) Plug, Oil Level Cock (Packed 5 in a Pkg.) (Gas and LP-Gas)
D 794 R (6054500- ) Plug, Oil Level Cock (2 used) (Packed 5 in a Pkg.) (All-Fuel)
23 A 4827 R (6025000~ )  Washer (2 used)
24 F 3128 R (6025000~ ) Plug, Drain (2 used) (Sub. for F1250R)
25 A 3319R ( - ) Cover, Starter Opening
26 [19H 99 R ( - ) Screw, Cap, 5/16” x 9/16” (6 used)
12H 10R ( - ) Washer, Lock, 5/16” (6 used)
27 15H 238 R ( -6024999) Plug, Pipe, 3/4” (2 used)
28 30H - 11 R ( - ) Plug, Expansion, 7/8”
29 A 3842 R ( - ) Gasket (Packed 5 in a Pkg.)
30 A 3841 R ( - ) Cover, Fourth and Sixth Speed Gear
31 24H 550 R ( - ) Washer, 13/32” x 1-1/16” x
32 { ........... ( - ) - Screw, Cap, 3/8” x 1”7 (8 used)
124 11 R ( - ) Washer, Lock, 3/8” (8 used)
33 A 3310R ( - ) Packing, Strip (Rubber)
For Tractors with Transmission-Driven Power Shaft also furnish:
1-A 4831 R Shaft, Power Shaft Drive and Bevel Pinion
1-JD 8521 R Bearing, Power Shaft Drive Shaft
1-A 4832 R Cover, Power Shaft Drive Shaft Bearing
2-A 4835 R Shim (Thin) Power Shaft Drive Shaft Bearing Cover
3-A 4836 R Shim (Thick) Power Shaft Drive Shaft Bearing Cover
1-A 4833 R Gear, Power Shaft Sliding .
2-B 3307 R Screw, Cap (Drilled) (Sub. for B1879R)
2-A 258 R Connector
1-A 5392 R Gasket, L.H. Main Bearing Housing (Packed 5 in a Pkg.) (Sub. for A4846R)
1-A 4847 R Gasket, R.H. Main Bearing Oil Hole (Packed 5 in a Pkg.)
1-AA 5712 R Housing, R.H. Main Bearing, with Oil Seal
1-AA 5713 R Housing, L.H. Main Bearing
1-AA 5718 R Pipe, Oil, R.H. Main Bearing
1-AA 5719 R Pipe, Oil, L.H. Main Bearing
For Tractors with Engine-Driven Powershaft also furnish:
1-A 5015 R Shaft, Powershaft Drive and Bevel Pinion
1-dD 8521 R Bearing, Powershaft Drive Shaft
1-A 4834 R Cover, Powershaft Drive Shaft Bearing
2-A 4835 R Shim (Thin) Powershaft Drive Shaft Bearing Cover
3-A 4836 R Shim (Thick) Powershaft Drive Shaft Bearing Cover
2-B 3307 R Screw, Cap (Drilled) (Sub. for B1879R)
2-A 258 R Connector
1-A 5392 R Gasket, L.H. Main Bearing Housing (Packed 5 in a Pkg.) (Sub. for A4846R)
1-A 4847 R Gasket, R.H. Main Bearing Oil Hole (Packed 5 in a Pkg.)
1-AA 5712 R Housing, R.H. Main Bearing, with Oil Seal '
1-AA 5713 R Housing, L.H. Main Bearing
1-AA 5718 R Pipe, Oil, R.H. Main Bearing
1-AA 5718 R Pipe, Oil, L.H. Main Bearing
PC-244-(12-59)



15-2

TRACTOR—MODEL “60”

OIL FILTER AND OiL PIPES
(Serial No. 6000001 — )

Key Part No. Serial No. Description
1 E 1994 R ( - ) Connector (2 used)
2 AA 6476 R ( - ) Pipe, Oil Indicator (Sub. for AA3992R)
3 AA 3987 R ( - ) Cover, A3358R, Qil Filter Head, with Bushing
4 R 21100 R ( - ) Bushing (Sub. for A1278R)
5 AH 590 R ( - ) Spring, Relief, with Pilot (Sub. R21097R and R21099R)
6 D 2425 R ( - ) Pilot
7 A 1280R ( - ) Spring
8 AF 3242 R ( - ) Bracket (Sub. for A3359R)
9 H  311R ( - ) Spring, Adjusting Screw
10 H 309 R ( - ) Screw, Adjusting (Sub. R21097R and R21099R)
1 156H 238 R ( - ) Plug, Pips, 3/4”
12 ( - ) Wire, 16 Gauge x 5” Long
13 H 673 R ( - ) Screw, Cap, 5/16” x 1” (Drilled) (2 used)
14 F 1743 R ( - ) Pin, Dowel (Sub. for D186R)
15 F 98 R ( - ) Gasket (Packed 5 in a Pkg.)
16 B 439 R ( - ) Spring
17 21H 597 R ( - ) Screw, Mach., 1/4” x 1/2” (2 used)
18 12H 9R g - ) Washer, Lock, 1/4” (2 used)
19 AB 326 R - ; Spring, By-Pass Lead, with Pilot
20 B 430 R ( - Pilot
21 A 337R ( - ) Head, Oil Filter (Sub. for AA5526R)
22 B 1745 R é - ) Stud, 1/2” x 8-7/8”
23 R 20249 R - ) Gasket (Packed 5 in a Pkg.) (Sub. for A1149R)
24 R 20248 R ( - ) Body, Oil Filter (Sub. for A1152R)
25 [F 22711 R ( - ) Screw, Cap, 5/16” x 1-3/4” és used)
12H 10R ( - ) Washer, Lock, 5/16” (3 used)
26 AF 2889 R ( - ) Nut (Sub. for A2575R)
27 A 521 R ( - ) Gasket (Copper)
28 A 522 R ( - ) Cover
29 A 519 R ( - ) Gasket (Rubber) (Packed 5 in a Pkg.)
30 24H 234 R ( - ) Washer, 29/32” x 1-3/8” x 16 Gauge
31 A 2441 R é - ) Spring (Packed 5 in a Pkg.)
32 AA 2095 R - ) Plate, End, and Spacer
33 A 2530R - ) Spacer
34 A 2444 R - ) Snap Ring (Packed 10 in a Pkg.)
35 AR 21777 R ~ ) Element, Oil Filter (Packed 4 in a Pkg.) (Sub. for AA3680R)
36 AA 2096 R ( - ; Qutlet, Oil Filter
37 AA 5719 R (6025000- Pipe, Oil, Main Bearing, L.H.
38 A 258 R (6025000~ ) Connector (2 used)
39 AA 5121 R ( ~6024999) Pipe, Oil, Main Bearing, L.H.
40 D 2440R - ) Connector .
41 A 258 R ( - Conneactor (2 used) i
42 AA 5718 R (6025000~ ) Pipe, Oil, Main Bearing, R.H.
43 AA 5120 R ( -6024999) Pipe, Oil, Main Bearing, R.H.

PC-244-(12-59)



TRACTOR—MODEL “60”

15-

Key

—_

PRNCOO®NOC S WN

P Gy

15

Part No.

(21H 597 R
[12H  9R
A 2421 R
AA 5355 R
E 1994 R
A 4227 R
AA 3991 R
AA 3993 R
B 250 R
A 2880 R
AA 3990 R
D 2438 R
F 3384R
D 2440 R
AB 3450 R
B 251 R
15H 253 R
B 2300 R
B 1353 R
12H 13 R

B 244 R
A 3356 R
26H 10R
AB 4168 R
B 246 R
B 247 R

PN PN I TN TN TN AN AN NN NN AN

PN N NN SN N N N P

35242

Serial No.

OIL PUMP AND OIlL PIPES
(Serial No. 6000001— )

1
2

Description

Screw, Mach., 1/4” x 1/2” (2 used)
Washer, Lock, 1/4” (2 used)

Clip (2 used)

Pipe, Oiler, Tappet Laver
Connector (5 used)

Washer, Oil Lead

Pipe, Oil, Governor

Pipe, Oil, Tappet Lever

Coupling

1

Nut

Pipe, Oil, Pump Discharge

Nut, Packing

Packing (3 used) (Packed 10 in a Pkg.) (Sub. for D2439R)
Connector ;
Screen, Strainer

Gasket (Packed 5 in a Pkg.)

Plug, Pipe, 1/8” (2 used)

Body, Pump (Sub. for AB4219R)
Wire, 16 Gauge x 15” Long

Stud, 1/2” x 1-3/4” (2 used)
Washer, Lock, 1/2” (2 used)

Nut, 1/2” (2 used)

Screw, Cap, 1/2” x 1-1/4”
Washer, Lock, 1/2”

Shaft, Idler Gear

Shaft, Pump Drive

Key, Woodruff, 5/32” x 5/8”
Gears, Drive and ldler (One B243R and One B245R)
Gasket (Packed 5 in a Pkg.)
Cover, Pump

Screw, Cap, 3/8” x 1”7 (4 used)
Washer, Lock, 3/8” (4 used)

(I T T T T T T T T T T T A Y L B A A

et e e e N N e N N S S N e S e S e N S N N Nl N N S N Ncx N il i N o

PC-244-(12-59)



15-4 TRACTOR—MODEL “60”

FLYWHEEL, CRANKSHAFT, AND MAIN BEARINGS
)

(Serial No. 6000001~

Key Part No. Serial No. Description
1 AB 3580 R - ) Pilot, Crank Wheel (Regular)

(
AA 4487 R ( - ) Pilot, Crank Wheel (Orchard)
lAA 4487 R ( -6042999) Pilot, Crank Wheel (Standard)
AB 3580 R (6043000~ ) Pilot, Crank Wheel (Standard)
2 26H 17 R ( - ) Key, Woodruff, 3/16” x 7/8”
3 A 3312R ( - ) Nut
4 ‘8H 2251 R ( - ) Bolt, Mach., High-Strength, 3/4” x 5” (2 used)
l1’2H 17R ( -6048017) Washer, Lock, 3/4” (2 used)
14H 404 R ( - ) Nut, 3/4” (2 used)
5 AA 4240 R ( - ) Flywheel, A3264R, with Starter Gear
g A 3323 R E - ; gear, Séarter
............ - crew, Cap, 5/16” x 1” (4 used
[12H 10R - ) Screw, Cap, 5/16” (4 used) :
8 A 4399 R ( - ) Cover
9 A 4400 R ( - ) Gasket (Packed 5 in a Pkg.)
10 AA 5409 R ( - ) Spacer, A3324R, with Oil gea!
11 A 4224 R ( - ) Seal, Oil (Rubber) (Packed 5 in a Pkg.)
12 D 2009R ¢ - ) Pin, Spacer Drive (Packed 5 in a Pkg.)

PC-244-(12-59)



21
22

24

25
26
27
28
29
30

31
32
33
34

36
37

38

TRACTOR—MODEL “60” 15-!

26H
A

26+

AA

12H

(19H

{12H

A

34H

A
AA
AA
A

R
A

85 R

103 R
17 R
6009 R

4397 R
4846 R
5392 R
4398 R

726 R
5119 R

5713 R
6249 R
6253 R
6251 R
6255 R
4395 R

5292 R
15R

1335 R
15 R
3959 R
121 R
4847 R
5328 R
5122 R
4511 R

712 R
4391 R

R 20135 R

(Ton

AA
AA
AA
AA
AA
AA
A

A

2360 R
15R

312 R
5175 R

5712 R
6248 R
6252 R
6250 R
6254 R
4394 R
4396 R

FLYWHEEL, CRARKSHAFT, AND MAIN BEA)RINGS—ContInued

—-6024999)
(6025000-6054499)
(6054500— )

( —
(6025000 )
( -6024999)

(6025000~ )
( -6024999)
(6025000- )
( -6024999)
(6025000~
( -

b

[}

)
)
)
)
)
)
)
)
6025000~ g
)
)
)
)
)
)
)
)
)

e

( -6024999)
(6025000~ )
( -6024999)
(6025000 )
( —-6024999)
(6025000~ )
( - )
( - )

(Part listed below is not illustrated.)

AA 5369 R

( -

(Serial No. 6000001-

Key, Woodruff, 1/4” x 1”, Power Shaft Drive Gear (Tractors Equipped with
Engine-Driven Power Shaft) (Sub. for 26H22R)

Gear, Crankshaft (Sub. for AA5417R)

Key, Woodruff, 3/16” x 7/8”

Crankshaft, A4390R or A4902R, with Gear (Sub. for AA5114R) (Use AA6009R
only for LP-Gas Tractors) (See Pages 10-2 and 10-3 for Special Replace-
ment Assemblies)

Gasket (Sub. A5392R)

Gasket (Sub. A5392R) (Packed 5 in a Pkg.)

Gasket (Packed 5 in a Pkg.)

Washer, Thrust (2 used)

Pin, Dowel (2 used)

Housing, A4393R, Main Bearing, with Bushing, L.H. (Exchange Credit
Allowable)

Housing, A4843R, Main Bearing, with Bushing, L.H. (Exchange Credil
Allowable)

Housing, A4393R, Main Bearing, with .002” Undersize Bushing L.H. (Ex-
change Credit Aliowable)

Housing, A4843R Main Bearing, with .002” Undersize Bushing L.H. (Ex-
change Credit Allowable)

Housing, A4393R, Main Bearing, with ,004” Undersize Bushing L.H. (Ex-
change Credit Allowable)

Housing, A4843R, Main Bearing, with .004” Undersize Bushing L.H. (Ex-
change Credit Allowable)

Bushing, Main Bearing, L.H. (To Be Sized After Installed in Housing,
Always Provide .004” to .006” Clearance)

Stud, 5/8” x 2-1/4” (Packed 25 in a Pkg.) (Sub. for A284R)

Washer, Lock, 5/8”

Nut, 5/8”

Screw, Cap, 5/8” x 1-1/2” (3 used)

Washer, Lock, 5/8” (3 used)

Pin, Dowel (2 used)

Pin, Roll (Sub. for 25H127R)

Gasket, R.H. Main Bearing Oil Hole (Packed 5 in a Pkg.)

Baffle, Transmission Oil, with Support

Seal, Oil, R.H. Main Bearing, R.H. (2 used)

Gesar, Power Shaft Drive (Tractors Equipped with Engine-Driven Power

haft)

Snap Ring (Tractors Equipped with Engine-Driven Power Shaft)

Disk, Drive

Washer (Sub. for A198R)

Screw, Cap (Sub. 19H1335R)

Washer, Lock, 5/8”

Wire, 16 Gauge x 18” Long

Screw, Cap, 5/8” x 1-1/2” (Drilled) (4 used)

Housing, A4392R, Main Bearing, with Bushing and Oil Seals, R.H. (Ex-
change Credit Allowable)

Housing, A4842R, Main Bearing, with Bushing and Oil Seals, R.H. (Ex-
change Credit Allowable)

Housing, A4392R, Main Bearing, with .002” Undersize Bushing and Oil
Seals, R.H. (Exchange Credit Allowable)

Housing, A4842R, Main Bearing, with .002” Undersized Bushing and Oil
Seals, R.H. (Exchange Credit Allowable)

Housing, A4392R, Main Bearing, with .004” Undersize Bushing and Oil
Seals, R.H. (Exchange Credit Allowable)

Housing, A4842R, Main Bearing, with .004” Undersize Bushing and Oil
Seals, R.H. (Exchange Credit Allowable)

Bushing, Main Bearing; R.H. (To Be Sized After Installed in Housing,
Always Provide .004” to .006” Clearance)

Gasket (Packed 5 in a Pkg.)

Gasket Set, Crankshaft, and Bearing Replacement (See Gasket Set Group-
ings for lllustrations and Contents)

PC-244-(12-59)



15-6

TRACTOR—MODEL *60”

Key Part No.
1 A 4166 R
2 A 4165 R
2 12H 9R
5 A 470 R
6 [A 4587 R
A 4164 R

7 [A 5166 R
A 5166 R

8 [H 987 R
H 987 R
9 (...
12H 11 R

12H 11R

10 (A 4588 R
1A 5167 R

lA 5167 R

11 (A 4589 R
A 5168 R

(A 5168 R

12 [21H 757 R
12H 11 R

CYLINDER BLOCK, CONNECTING RODS, AND PISTONS
)

Berial No.
-6035399)
-6035399)
-6035399)
-6035399)
-6035399)
-6035399)
-6042999)

(6035400~ )

(6043000~ )

(6035400- )

(6043000~

( -
( -
(6043000~

)

)

;
(6043000~ )
-6035399)
)

)

)

)

)

)

)

(

(6035400-
(6043000~
( -6035399
(6035400~
(6043000--
( —
( -

(Serial No. 6600001—

14 15 16

Description

U-Bolt

Bracket

Washer, Lock, 1/4” (2 used)

Nut, 1/4” (2 used)

Clamp, Spark Plug Cable

Tube, Spark Plug Cable (Regular)

Tube, Spark Plug Cable (Standard)

Clip (Regular)

Clip (Standard)

Grommet, Rubber (2 used) (Packed 5 in a Pkg.) (Regular)
Grommet, Rubber (2 used) (Packed'5 in a Pkg.) (Standard)
Screw, Cap, 3/8” x 5/8” (2 used) (Regular)
Washer, Lock, 3/8” (2 used) (Regular)
Screw, Cap, 3/8” x 5/8” (2 used) (Standard)
Washer, Lock, 3/8” (2 used) (Standard)
Shield, Spark Plug, R.H.

Shield, Spark Plug, R.H. (Regular)

Shield, Spark Plug, R.H, (Standard)

Shield, Spark Plug, L.H.

Shield, Spark Plug, L.H. (Regular)

Shield, Spark Plug, L.H. (Standard)

Screw, Mach., 3/8” x 1/2” (2 used) (Orchard)
Washer, Lock, 3/8” (2 used) (Orchard)

PC-244-(12-59)



TRACTOR—MODEL “60” BT

Key

i3
14

21
22

23

25
26

32
33
35

(Part listed below is not illustrated.)
AA

CYLINDER BLOCK, CONNECTING RODS, AND) PiISTONS—Continued

Part No.

AA

12H
12H

AA

4853 R

15 R
3704 R
2484 R
4337 R
4338 R
5661 R
6017 R
4339 R
4340 R
5662 R
6018 R

6350 R
6351 R

2339 R
2340 R
3416 R
2824 R
2343 R
6350 R
5351 R
5353 R
5354 R
6089 R
6090 R
336 R
4821 R
41 R
6587 R
4922 R

4923 R
5782 R
5783 R

AR 21883 R
AR 21981 R

5371 R

Y L L e TV

(6050282~ )
-6050281)

T e e N e T U U T U

e T N e T T T e T T Y
[=2]
o
w

~

(

602600

602600

Serial No.

- )
~6050281)
~6050281)
(6050282~

)

-6050281)

[ T

|

| T T A

-6016263)
(6016264 )
-6016263)

P

T

LI T T T T B O O |

I N N S N N

)

N e e/ A N N N e e N e e e e e e e

—6030095)

'-6030095)

)
)

)
)
)

(Serlal Neo. 6000001 —

Description

Tube, Spark Plug Cable (Orchard)

Screw, Cap, 1/2” x 1-1/2” (Rear) (2 used)

Washer, Lock, 1/2” (2 used)

Screw, Cap, 1/2” x 1-1/2” (4 used)

Washer, Lock, 1/2” (4 used)

Screw, Cap, 1/2” x 1-1/4” (Front) (2 used)

Washer (Copper) on Front Cap Screw (2 used) (Packed 5 in a Pkg.)

Stud, 5/8” x 7-1/2”

Cylinder, A4320R,with Studs

Stud, 5/8” x 6-15/16" (8 used) )

Spark Plug (Champion) (No. 8 Comm. C) (2 used) (All-Fuel) (Sub. AA4369R

Spark Plug (Champion) (Hot Type No. 10 Comm.) (For Light Service) (2 used
(All-Fuel and Gasoline) (Sub. AA5593R)

Spark Plug (Champion) (No. 6 Comm.) (2 used) (Gasoline) (Heavy-Duty)

Spark Plug (Champion) (No. 8 Comm.) (2 used) (For Light Service Whe:
Burning Gasoline)

Spark Plug (AC88L Comm.) (2 used) (Hot Type When Burning Gasoline)

Spark Plug (Champion) (No. 10 Comm.—64) (2 used) (Hot Type When Burn
ing Gasoline)

Spark Plug (AC86 Comm.) (2 used) (All-Fuel)

Spark Plug (Auto-Lite) (Type BD9) (2 used) (All-Fuel) (Sub. AA6331R)

Spark Plug (Auto-Li‘e) (Type BD12) (2 used) (All-Fuel)

Spark Plug (AC85 Comm.) (2 used) (Gas) .

Spark Plug (Auto-Lite) (Type BT-10F) (2 used) (Gas and All-Fuel, Hot Type

Sp%rk I)’lug (Auto-Lite) (Type BT-8J) (2 used) (Gas and All-Fuel, Mediun

ype

Spark Plug (Auto-Lite) (Type BT-4G) (2 used) (Gas and All-Fuel, Cold Type
and LP-Gas)

Plug, Pipe (2 used)

Nut, 5/8” (8 used) (Packed 25 in a Pkg.)

Nut, 5/8” (8 used)

Washer, Lock, 5/8” (8 used)

Gasket (Packed 5 in a Pkg.)

Stud, 5/8” x 3”7 (8 used)

Pistons, Two A3281R, with Rings and Pins (All-Fuel)

Pistons, Two A3282R, with Rings and Pins (Gasoline)

Pistons, Two A4786R, with Rings (High Altitude) (Gasoline)

Pistons, Two A4920R, with Rings and Pins (LP-Gas)

Pistons, Two A3434R, .045” Oversize, with Rings (All-Fuel)

Pistons, Two A3435R, .045” Oversize, with' Rings (Gasoline)

Pistons, Two A4787R, .045” Oversize, with Rings (High Altitude) (Gasoline)

Pistons, Two A4921R, .045” Oversize, with Rings (LP-Gas)

Piston, Two A5410R, with Rings (All-Fuel, High Altitude)

Piston, Two A5411R, .045” O.S., with Rings, less Pins (All-Fuel, High
Altitude)

Pin, Piston (Sub. for AA2225R)

Pin, Piston, .005” Oversize (Marked with Red) (Sub. for AA2226R)

Pin, Piston, .003” Oversize (Marked with Yellow) (Sub. for AA3866R)

Snap Ring (4 used)

Bushing (Pkg. of 2) (Sub. for AA2224R)

Rod, A4648R, Connecting, with Piston Pin Bushing only (2 used)

Bearing, Connecting Rod (Pkg. of 2 Halves) (2 Pkgs. used) ‘

Bearing, Connecting Rod, .002” Undersize (Pkg. of 2 Halves) (2 Pkgs. used)

Bearing, Connecting Rod, .004” Undersize (Pkg. of 2 Halves) (2 Pkgs. used)

Bearing, Connecting Rod, .020” Undersize (Pkg. of 2 Halves) (2 Pkgs. used)

Bearing, Connecting Rod, .022” Undersize (Pkg. of 2 Halves) (2 Pkgs. used)

Nut, Slotted, 9/16” (4 used) (Sub. A4821R)

Nut, Lock, 9/16” (Special) (4 used) (Packed 5 in a Pkg.)

Pin, Cotter, 1/8” x 1" (4 used)

Bolt, with Nut (4 usedy (Sub. for AA382R) .

Ring, Piston (Set of 2 Qil Control and 8 Compression) (All-Fuel, Gasoline,
and LP-Gas) (Sub. for AA4079R) .

Ring, Piston, .045” Oversize (Set of 2 Oil Control and 8 Compression) (All-
Fuel, Gasoline, and LP-Gas) (Sub. for AA4080R)

Ring, Piston, Oil Control (Pkg. of 2) (2 used) (Sub. for AA4082R) (All-Fuel,
Gasoline, and LP-Gas)

Ring, Piston, .045” Oil Control (Pkg. of.2) (2 used) (Sub. for AA4082R) (All-
Fuel, Gasoline, and LP-Gas)

Ring, Piston, Heavy-Duty (Set of 2 Oil Control, 8 Compression and 2 Ex-
panders) (Gasoline, All-Fuel, and LP-Gas)

Ring, Heavy-Duty Oil Control (Pkg. of 2 Rings and 2 Expanders) (1 Pkg.
used) (Gasocline, All-Fuel, and LP-Gas)

Gasket Set, Valve, Ring, and Cylinder Replacement (See Gasket Set Group-

ings for lllustrations and Contents) i

PC-244-(8-62"

@



15-8 TRACTOR—MODEL “60”

CYLINDER HEAD, VALVES, AND TAPPETS (DUAL INDUCTION CARBURETION)
(Serial No. 6600001— )

@ e §2‘, 22,

PC-244-(8-62)



TRACTOR—MODEL “60”

CYLIMDER MEAD, YALVES, AND TAPPEYTS (DUAL INDUCTION CARBURETION)—Continued
(Serial No. 8000001~ )

15-§

Key Part No. Serial No. Description
1 ( - ) Pin, Cotter, 3/16” x 1-1/2” (2 used)
2 A 4202 R ( - ) Shaft, Tappet Lever
3 244 248 R ( - ) Washer, 1”7 x 1-1/2” x 16 Gauge (5 used)
4 AA 5340 R ( - ) Lever, Tappet (4 used)
5 [Q‘IH 597 R ( - ) Screw, Mach., 1/4” x 1/2” (2 used)
12H 9R ( - ) Washer, Lock, 1/4” (2 used)
6 A 2421 R ( - ) Clip, Oiler Pipe (2 used)
7 A 4627 R ( - ) Bracket (2 used)
8 A 4629 R ( - ) Gasket (Packed 5 in a Pkg.)
9 AA 5097 R ( - ) Cover, Tappet Lever, with Bushing
10 A 437 R ( -6004899) Gasket (2 used) (Packed 10 in a Pkg.)
11 14H 665 R ( -6004899) Nut, Acorn, 1/2” (2 used)
12 D 2865R (6004900~ ) Washer (2 used)
13 (6004900~ ) Nut, 1/2” (2 used)
14 R 495 R ( - ) Packing, “O” Ring (Packed 10 in a Pkg.)
15 A 4637 R ( - ) Tube, Ventilator Outlet (Regular)
A 5007 R ( - ) Tube, Ventilator Qutlet (Orchard)
A 5007 R ( -6042999) Tube, Ventilator Outlet (Standard)
A 48637 R (6043000~ ) Tube, Ventilator Outlet (Standard)
16 A 4656 R ( - ) Clamp
17 F  2272R ( - ) Screw, Cap, 3/8” x 3/4” (Regular)
. F 2273 R ( - Screw, Cap, 3/8” x 1-1/4” (Orchard)
F 2273 R ( -6042999) Screw, Cap, 3/8” x 1-1/4” (Standard)
F 2272 R (6043000- Screw, Cap, 3/8” x 3/4” (Standard)
12H 11 R ( - ) Washer, Lock, 3/8”
18 B 60 R ( ~6004899) Washer, Packlng (2 used) (Packed 15 in a Pkg.)
19 A 3314R ( -6004899) Sc:gw (2 used) (Sub. One AA5366R, One A3105R, One D2865R, and One
AA 5366 R (6004900 ) Screw (2 used)
20 12H 15R ( —6004899) Washer, Lock, 5/8” (2 used)
21 A 3105R (6004900 ) Washer’ (Copper) (2 used) (Packed 5 in a Pkg.)
22 14H 383R ( - Nut, 3/8” (4 used)
23 . F 2559R ( - ) Screw, Adjusting (4 used) (Sub. for A1291R)
24 (A~ 4936 R (6026000-6042448) Spring, Exhaust Valve (2 used) (LP-Gas) (Packed 2 in a Pkg.) (Can Be used
. gl;u\eg;‘tsgl)me and All-Fuel Tractors 6000001-6042448, If Installed with
A 4936 R (6042449 ) Spring, Exhaust Valve (2 used) (Packed 2 in a Pkg.)
25 AA 6024 R (6026000-6042448) Rotator, Exhaust Valve (2 used) (LP-Gas) (Can Be used on Gasoline and All-
Fuel Tractors 6000001-6042448, If Installed with A4936R)
AA 6024 R (6042449~ ) - Rotator, Exhaust Valve (2 used)
26 A 2332R ( - ) Lock, Retainer (8 used)
27 D 376 R ( - ) Sprmg
28 A 2333 R ( -6042448) Cap, Valve Spring (4 used) (Except LP-Gas)
A 2333R ( -6042448) Cap, Intake Valve Spring (2 used) (LP-Gas)
A 2333R (6042449 ) Cap, Intake Valve Spring (2 used)
29 A 356 R ( —6042448) Spring, Valve (4 used) (Except LP-Gas) (Packed 2 in a Pkg.)
A 356 R ( —-6042448) Spring, Intake Valve (2 used) (LP-Gas) (Packed 2 in a Pkg.)
A 356 R (60424 ) Spring, Intake Valve (2 used) (Packed 2 in a Pkg.
30 24H 169 R ( - ) Washer, 15/32” x 15/16” x 16 Gauge (6 used)
31 19H 1146 M (6013900- ) Screw, Cap, 7/16” x 3-1/2” (2 used) (All-Fuel) (Sub. for 19H391R)
32 AA 7300 R ( - ) Gasket, Manifold (Sub. for A4643R and AA5679R) (Packed 5 in a Pkg.)
33 [19H 401 R ( - ) Screw, Cap, 7/16” x 4-1/4” (6 used) (Gasoline or LP- Gas)
19H 401 R (6013900 ) Screw, Cap, 7/16” x 4-1/4” (4 used) (All-Fuel)
34 .. ( - ) Nut, 5/8” (9 used)
35 K 2080 R ( - ) Washer Lead (9 used) (Packed 100 in a Pkg.)
36 A 2467 R ( - ; Guide, Valve (4 uged) (Sub. for AA4897R)
37 (AA 5343 R i - Head, A4625R, Cylinder, with Valve Guides (Except L P-Gas) (Sub. AA6027R)
(AA 6027 R - ) Head A4625R Cylinder, with Valve Guides with Inserts (LP-Gas)
38 A 5296 R (6026000- ) Insert Exhaust Valve Seat (2 used) (LP-Gas) (Sub. for A4935R)
39 A 2093 R ( - g Plug, Drain (Regular) (Packed 5 in a Pkg.) N
A 3773R ( - Plug, Drain (Orchard)
A 3773R ¢ ~6042999) Plug, Drain (Standard)
A 2093 R (6043000~ ) Plug, Drain (Standard) (Packed 5 in a Pkg.)
40 A 6120R ( - ) Gasket (Packed 10 in a Pkg.) (Sub. for A4626R)
41 [A 4193 R ( - ) Valve, Intake (2 used) (Sub. for AA4928R)
A 3618R ( - ) Valve, Exhaust (2 used) (Sub. for AA4332R)

PC-244-(12-59)



15-10 TRACTOR—MODEL “60”

CYLINDER HEAD, VALVES, AND TAPPETS (SINGLE INDUCTION CARBURETION)
(Serial No. 6000001—6013899)

29329

Key Part No., Serial No. Description
S R ( - ) Pin, Cotter, 3/16” x 1-1/2” (2 used)
2 A 4202R - ) Shaft, Tapget Leve?
3 24H 238R ( - )  Woasher, 17 x 1-1/2”.x 16 Gauge (5 used)
4 AA B340R ( - ) Lever, Tappet (4 used)
5 [21 H 597 R ( - ) Screw, Mach., 1/4” x 1/2” (2 used)
12H 9R ( - ) Washer, Lock, 1/4” (2 used)
6 A 2421 R - ) Clip, Oiler Pipe (2 used)
7 A 4627 R ( - ) Bracket (2 used)
8 A 4629R - ) Gasket (Packed 5 in a Pkg.)
9 AA 5341 R* ( -6013899) Cover, Tappet Lever, with Bushing
10 A 437 R ( -6004899) Gasket (2 used) (Packed 10 in a Pkg.)
11 14H 665 R ( -6004899) Nut, Acorn, 1/2” (2 used)
12 D 285R  (6004900- ) Washer (2 used)
13 L e (6004900~ ) Nut, 1/2” (2 used)
14 R 495 R ( - ) Packing, “O” Ring (Packed 10 in a Pkg.)
15 A 4407 R* ( -—-6013899) Tube, Ventilator Outlet
16 A 4656 R ( - ) Clamp
17 F 2272R ( - ) Screw, Cap, 3/8” x 3/4”
12H 11 R ( - ) Washer, Lock, 3/8”
18 B 60 R E -6004899) Washer, Packing (2 used) (Packed 10 in a Pkg.)
19 [A 3314 R -6004899) Sc{gmg(szg;;:ed) (Sub. One AA5366R, One A3105R, One D2865R, and One
AA 5366 R (6004900~ ) Screw (2 used) '
2? 1A2H 312)2 E 26004900_6004899; VWVasner;(éock‘ 5)/8(; e uds)et(iz, ked 5 Pkg.)
2 - asher (Copper use acked 5 in a Pkg.

( ) Nut, 3/8” (4 used)
( ) Screw, Adjusting (4 used) (Sub. for A1291 R)
( ) Spring
( ) Lock, Retainer (8 used)
( ) Cap, Valve Spring (4 used)
( ) Spring, Valve (4 used) (Packed 2 in a Pkg.)
28 19H 395 T ( -6013899) Screw, Cap, 7/16” x 3-3/4” (2 used)

( . -6013899) Washer, 15/32” x 15/16” x 16 Gauge (4 used)
30 19H 1006 R ( -6013899) Screw, Cap, 7/16” x 3”7 (2 used)
31 A 2384 R* ( -6013899) Gasket, Manifold (Packed 5 in a Pkg.)
32 K 2080R ( - )  Washer, Lead (9 used) (Packed 100 in a Pkg.)
34 A 2467 R E

- ) Nut, 5/8” (9 used)
- Y Guide, Valve (4 used) (Sub., for AA4897R)

35 AA 4949 R* -6013899) Head, A4226R, Cylinder, with Valve Guides i

*On Tractors (6013900- ) See Page 15-9.

PC-244-(12-59)




propere

TRACTOR—MODEL “60” 15-1

CYLINDER HEAD, VALVES, AND TAPPETS (SINGLE INDUCTION CARBURETION)—Continued

Serial No.

A~~~
|

(Serlal No. 6600201-—6013899)

Description
} Plug, Drain (Packed 5 in a Pkg.)
) QGasket (Packed 10 in a Pkg.) (Sub. for A4626R)
) Valve, Intake (2 used) (Sub. for AA4928R)
) Valve, Exhaust (2 used) (Sub. for AA4332R)

(Parts listed below are illustrated oﬁ Page 15-8.)

Keay Part No.
36 A 2083 R
37 A 6i120R
38 ‘A 4193 R
[A 3618 R
A 4936 R
AA 6024 R

( —
( -

) Spring, Exhaust Valve (2 used) (Can Be used on Gasoline and All-Fu
Engines If Installed with AA6024R) (Packed 2 in a Pkg.)

) Rotator, Exhaust Valve (2 used) (Can be used on Gasoline and All-Fu
Engines if installed with A4936R)

Key Part No.
L (P
‘ [12H i1 R
2 A 3582R
3 F 3677 R
4 JD 7438 R
5 JD 8i35R
6 AA 5416 R
7 A 119 R
8
9 AA 958 R
10 A 1595 R
11 A 178 R
12 ( ............
12H 13R
13 A 1290R
14 AA 7300 R
15 A 1598 R
16 A 1597 R
17 H 248 R
18 F 2272 R
18
20 D 916 R
21 A 355 R
22 A 5619 R
23 A 487 R
24 A 3583R

CAMSHAFT AND CAM FOLLOWERS

43416

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
B
¢
( - )
( - )
(6028176~ )
(6028176~ )
( —6028175)
( -6028175)
( - )
(-
( - )

(Serlal No. 6000001- )

Description
Screw, Cap, 3/8” x 1” (2 used)
Washer, Lock, 3/8” (2 used)
Housing, Bearing (Sub. for AA5556R)
Gasket (Packed 5 in a Pkg.) (Sub. for A425R)
Cup (2 used)
Cone, with Rollers (2 used)
Gear, A30R, with Stud and Nut (Sub. One A119R and One AAG6561R)
Stud, 3/8” x 1-3/8”
Nut, 3/8” (Packed 50 in a Pkg.)
Follower, Cam (4 used)
Guide, Cam Follower
Support, Guide (3 used)
Screw, Cap, 1/2” x 1-3/4” (3 used)
Washer, Lock, 1/27 (3 used)
Rod, Tappet (4 used)
Gear, Oil Pump Drive, with Shaft (Sub. for AA5479R)
Gasket (Packed 5 in a Pkg.)
Bearing, Drive Gear
Plate, Lock (2 used) (Packed 5 in a Pkg.)
Screw, Lock, 3/8” x 3/4” (Special, Drilled) (2 used)
Wire, 16 Gauge x 16” Long
Screw, Cap, 3/8” x 3/4” (Drilled) (2 used)
Spring
Plate, Gear Locking (Sub. for A253R) i
Screw, Cap (Do Not Substitute) (2 used) (Packed 5 in a Pkg.)
Camshaft

PC-244-(12-59)



15-12

TRACTOR—MODEL “60”

(&)

[« 18]

F
12H
AA 5347 R
AA 5846 R
AA 5347 R

MANIFOLD, EXHAUST PIPE, AND MUFFLER (GASOLINE)
(Serial No. 6000001— )

( - )
( - )
( - )
( - )
( —6042999;

—6042999)
(6043000~ )

( Z6042995)
(s043000-

( -

( ~6042999)
(6043000-

(
(
(
(
(
(
(
(
(
(
(

| T T T Y T Y A |

e e e e e e N e e e e N

MANIFOLD, EXHAUST PIPE, AND MUFF)LER (ALL-FUEL)

Description

Bolt, Mach., 3/8” x 4” (4 used)

Manifold, Intake

Gasket (Packed 5 in a Pkg.)

Muffler (Regular) (Sub. AF3770R)

Muffler (Standard) (Sub. AF3770R)

Muffler (Standard) (Sub. AF3770R)

Screw, Cap, 3/8” x 3/4” (4 used) (Regular)
Screw, Cap, 3/8” x 1” (4 used) (Standard)
Screw, Cap, 3/8” x 3/4” (4 used) (Standard)
Washer, Lock, 3/8” (4 used)

Pipe, Exhaust, with Flange (Regular)

Pipe, Exhaust, with Flange (Standard)

Pipe, Exhaust, with Flange (Standard)

Nut, 1/2” (2 used)

Bolt, Mach., 1/2” x 1-3/4” (2 used) (Regular)
Screw, Cap, 1/2” x 2” (2 used) (Orchard)
Screw, Cap, 1/2” x 2” (2 used) (Standard)
Bolt, Mach., 1/2” x 1-3/4” (2 used) (Standard)
Washer, 15/32” x 15/16” x 16 Gauge (6 used)
Screw, Cap, 7/16” x 4-1/4" (6 used)

Nut, 3/8” (4 used)

Manifold, Exhaust (Sub. for A4641R)

Gasket (2 used) (Packed 10 in a Pkg.)
Clamp, Manifold Valve

Nut, 3/8” (Brass) (Packed 5 in a Pkg.)

Stud, 3/8” x 1-3/8”, Manifold Valve Clamp
Valve, Manifold

Gasket, Manifold (Sub. for A4643R) (Packed 5 in a Pkg.) (Sub. for AA5679R)

Muffier (Orchard only)

(Serial No. 6013900~

PC-244-(12-59)



TRACTOR—MODEL “60”

MANIFOLD, EXHAUST PIPE, AND MUFFLER (ALL-FUEL)—ContInued

Koy Part No.
1 A 4646 R
2 A 4645 R
3 19H 1146 M
4 24H 169 R
5 A 4631 R
6 19H 401 R
7 AA 5096 R
AA 4371 R
AA 5096 R
8 (... . .....
F 2272 R
F 2272 R
12H 11 R
9 AA 5347 R
AA 5846 R
AA 5347 R
10
1
12 4790 R
13 AA 7300 R
14 A 119 R
15 A 4791 R
16 AA 5847 R

Serial No.

(6013900~
(6013900~
(6013900~
(6013900~
(6013900~
(6013900~-

( -6042999
(6043000~
042

( —
26043000—

[{o}
[7e]
=]
e " e e N e N e N e e e e S e e

( .-
2601 3900~
(6043000- -
( - )
( = )
( - )
( -6042999)
(6043000~
(6013900~
(6013900-

(6013900~
E601 3900~

|
[=2]
S
N
©
o
©

(Serial No. 6013900—

Description
Nut, 3/8” (Brass) (Packed 10 in a Pkg.)
Clamp, Manifold Valve
Screw, Cap, 7/16” x 3-1/2” (2 used)
Washer, 15/32” x 15/16” x 16 Gauge (6 used)
Gasket (Packed 5 in a Pkg.)
Screw, Cap, 7/16” x 4-1/4” (4 used)
Muffler (Regular) (Sub. AF3770R)
Muffler (Standard) (Sub. AF3770R)
Muffler (Standard) (Sub. AF3770R)
Screw, Cap, 3/8” x 1” (4 used) (Standard)
Screw, Cap, 3/8” x 3/4” (4 used) (Standard)
Screw, Cap,.3/8” x 3/4” (4 used) (Regular)
Washer Lock, 3/8” (4 used)
Pipe, Exhaust, with Flange (Regular)
Pipe, Exhaust, with Flange (Standard)
Pipe, Exhaust, with Flange (Standard)
Nut, 1/2” (2 used) (Sub. for 14H259R)
Bolt, Mach., 1/2” x 1-3/4” (2 used) (Regular)
Screw, Cap, 1/2” x 2” (2 used) (Orchard)
Screw, Cap, 1/2” x 2” (2 used) (Standard)
Bolt, Mach., 1/2” x 1-3/4” (2 used) (Standard)
Manifold (Sub A5750R and One A4841R)
Gasket, Manifold (Packed 5 in a Pkg.) (Sub. for A4643R and AA5679R)
Stud, 3/8” x 1-3/8”, Manifold Valve Clamp
Valve Manifold (Sub A4841R)
Muffler (Orchard)

MANIFOLD, EXHAUST PIPE, AND MUFFLER (ALL-FUEL)
(Serial No. 6000001—-6013899)

Key Part No. Description

i AF 3770 R ( - ) Muffler (Sub. for AA5096R)

2 F 2272R ( - ) Screw, Cap, 3/8” x 3/4” (4 used)

[12H 11 R ( - ) Washer, Lotk, 3/8” (4 used)

3 AA 5095 R ( -6013899) Pips, Exhaust, with Flange

4 ( - ) Nut, 1/2” (2 used)

5 24H 169 R ( -6013899) Washer, 15/32” x 15/16” x 16 Gauge (4 used)

6 P { -6013899) Screw, Cap, 3/16" x 3-3/4” (2 used)

7 A 3881 R ( -6013899) Manifold :
8 19H 1006 R ( -6013899) Screw, Cap, 7/16” x 3”7 (2 used) {
9 T - ) Bolt, Mach., 1/2” x 1-3/4” (2 used)
10 A 2384 R ( -6013899) Gasket, Manifold (Packed 5 in a Pkg.)

PC-244-(12-59)



15-14 TRACTOR—MODEL “60”
MANIFOLD, EXHAUST PIPE, AND MUFFLER (LP-GAS)
(Serial No. 6026000~ . )
Key Part No. Serial No. Description
1 19H 1242 M (6026000- ) Screw, Cap, 7/16” x 2-3/4” (2 used) (Sub. for 19H376R)
2 24H 169 R (6026000 ) Washer, 15/32” x 15/16” x 16 Gauge (2 used)
3 A 4922 R (6026000- ) Manifold, Intake
4 A 4631 R ( - ) Gasket (Packed 5 in a Pkg.)
5 AF 3770 R ( - ) Muffler (Sub. for AA5096R)
6 F 2272 R (6026000~ ) Screw, Cap, 3/8” x 3/4” (4 used)
7 AA 5347 R (6026000~ ) Pipe, Exhaust, with Flange
8 ... (6026000~ ) Nut, 1/2” (2 used) (Packed 50 in a Pkg.)
9 (6026000~ ) Bolt, Mach., 1/2” x 1-3/4" (2 used)
10 - 19H 401 H (6026000~ ) Screw, Cap, 7/16” x 4-1/4” (Special) (3 used)
11 A 4923 R (6026000~ ) Manifold, Exhaust
12 AA 7300 R ( - ) Gasket, Manifold (Packed 5 in a Pkg.) (Sub. for A4643R and AA5679R)
13 19H 1242 M (6026000~ ) Screw, Cap, 7/16” x 2-3/4” (Sub. for 19H376R)

PC-244-(12-59)



TRACTOR—MODEL “60”

15-

Key Part No
1 A 4374 R
2
3
4 AA 4776 R
[AA 5587 R
5 AA 5587 R
6 AA 5093 R
AA 5588 R
AA 5588 R
AA 5849 R
7 A 4123 R
8 24H 154 R
9 [F 2273 R
12H 11 R
10 oo

11 A 4123 R
12 14H 190 R
i3 F 671 R
14 A 4376 R
15 A 5637 R
16 24H 143 R
17 12H 10R
18 14H .785 R

A~~~

(

AN PN AN SNAN AN AN NN N S N N P S P P

Serial No.

- 0 3899)

6013900~

-6013899

[<2]
o
=
w
©
[=]
?

N N R L U N

L T T T O I O A |

MUFFLER AND TAILPIPE
(REGULAR AND ORCHARD, Serial No. 6000001 )

e N N N o N N et

~——

~—

Description
Cover, Muffler Opening (Regular)

“Screw, Cap, 1/2” x 2” (2 used)

Nut, 1/2” (4 used)
Muffler (All-Fuel)

Muffler (Gasoline)
Bolt, Mach., 1/2” x 2” (2 used),
Pnpe, Tail, with Flange (AII Fuel) (Regular)

Pipe, Tail, with Flange (Gasoline) (Regular)
Pipe, Tail, with Flange (Orchard)

Clamp

Washer, 25/64” x 7/8” x 16 Gauge

Screw, Cap, 3/8” x 1-1/4” (Sub. for 19H221R)
Washer, Lock, 3/8”

Bolt, Mach 3/8” X 2" (Orchard)

Clamp (Orchard)

Nut, Square, 3/8” (Orchard)

Spacer (Orchard)

U-Bolit (Regular)

Bracket, Tail Pipe (Regular) (Sub. for A4375R)
Washer, 21/64” x 3/4” x 16 Gauge (2 used) (Regular)
Washer, Lock, 5/16” (2 used) (Regular)

Nut, 5/16” (2 used) (Regular)

PC-244-(12-59)



TRACTOR—MODEL “60”

PC-244-(12-59



TRACTOR—MODEL “60” 20-.

16 C 74 R
17 A 141 R
18 D 355-R
19 1MH 78R
20 A 4354 R

AR 21803 R

21 R 20228 R
22 A 4391 R
23 R 20135R
24 12H 15R
25 B 2360 R

Serial No.

PULLEY AND CLUTCH—Continued
)

)

- )
-6042999)

LN T T Y T O T Y T T T T T Y A N A

I'll||ll.lllll

(Serial No. 6000001—

Description

‘Gear, Pulley (Regular)

Gear, Puliey (Orchard)
Gear, Pulley (Standard)
Gear, Pulley (Standard)

oy
Sleeve, Clutch Operating
Pin, Drive (Sub. for B2346R)
Bushing
Snap Ring
Pulley, A4350R Belt, with Bushing, Snap Ring, Drive Pin, and Springs
Spring, Dust Cover (3 used) (Packed 10 in a Pkg.) (Sub. for A351R)
Rivet, R.1.O.H., 1/4” x 1/2” (3 used)
F’acmg, Clutch (2 used) (Packed 10 in a Pkg.)
Retamer, Bearing
Race, Inner
Race, Outer, with Rollers
Washer, Bearmg
Pin, Cotter, 1/8” x 1” (6 used)
Dog, Clutch (3 used)
Toggle, Clutch Dog (3 used)
Pin, Clutch Dog (3 used)
Pin, Cotter, 3/16” x 3/4” (3 used)
Bolt Clutch Operating (3 used
Wgsr:er, Spring (Set of 3) (Use Under Adjusting Nut on Clutch Operating

Nut, Slotted, 9/16” (3 used) (Packed 25 in a Pkg.) (Sub for 01200R)
Dusk Fixed Clutch Drive

Washer (Sub. for A198R)

Washer, Lock, 5/8” )

Screw, Cap, 5/8" x 1-1/2” (Special)

26 AA 6129 R Disk, Clutch Faging, with Facings (Sub. for AA5082R)
27 D 1760 R F’acmg (2 used) (Packed 10 in a Pkg.)
28 D 2309R Rivet (12 used) (Pkg. of 100) (Sub. for ADI773R)
29 A 4355 R - Disk, Sliding Drive
30 A 4356 R Disk, Clutch Adjusting
31 F 821 R Cover, Dust
32 A 352 R Spring (3 used) (Packed 10 in a Pkg.)
i
PC-244-(8-62)



20-4

TRACTOR—MODEL “60”

FIRST REDUCTION GEAR COVER
(Serial No. 6000001— )

1314 15

PC-244-(8-62)



TRACTOR-—MODEL “60”

20-

Key

N D WO~

19

20

21

22

23

24
26

27
28
29
31

Part No.

A 4472 R
A 4827 R
F 3128 R
15H 238 R
A 4234 R
A 4235 R
A 4233 R
AA 5280 R
AA 5886 R
AA 5886 R
AA 6171 R
A 120 R
A 4357 R
AA 5083 R
24H 930 R
C 932 R
H 313 R
[IQH 1112 H
12H 10R
A 3961 R
(F 2272 R
iF 2272 R

-
N

b h ok —h

-t —d

1 344

N
&
I
> bbb
TVVDZ2Z22Z2VVNVZ2TVIVIVIJIITIDIID

54
S

IT

-
Py
— () s
NO= OOV

— - -

N R ©©©
IIIIT
Wwww
NN RN NN NN

............

NN o~

FIRST REDUCTION GEAR COVER-)Contlnued

Serial No.

6025000~
6025000~

~6024999

P e T D
I I I
(NN AN

|
[+
o
&
N
[i=]
©
©
~

6043000~

-6034783)
-6034783)
—6034783)
(6034784

(6034784~ )

- )
- )
-6042999)
- )
-6042999))

e S e e T

( ~60429993
((6043000— ))

)
( -6042999)
(6043000~ )

- . )
—60429993
¢ 6043000~ ))
( -
( —6042999;
E6043000—
(
(
(

—~—~

(
(

[ B

)
)
)
I
( -6042999)
(6043000- )

(

( -

( -—6042999;
(6043000~

NN

-6024999)
(6025000- )
(6025000~ )

(Serial No. 606006001—

Description
Gasket (Packed 5 in a Pkg.)
Washer
Plug (Sub. for A4992R and F1250R)
Plug, Pipe, 3/4"

ipple
8asket (Packed 5 in a Pkg.)
ap
Cover, A4471R, with Qil Filler Nipple and Cap (Regular)
Cover, A5021R, with Oil Filler Nipple and Cap (Orchard)
Cover, A5021R, with Oil Filler Nipple and Cap (Standard)
Cover, A5250R, with Oil Filler Nipple and Cap (Standard)
Pin, Dowel (2 used)
Gasket (Packed 5 in a Pkg.)
Shield, Dust, with Oil Seal
Washer, 11/32” x 3/4” x 11 Gauge (7 used)
Washer, Lead (7 used) (Packed 10 in a Pkg.)
Screw, Cap, 5/16” x 3/4” (Drilled) (7 used)
Wire, 16 Gauge x 30” Long
Serew, Cap, 5/16” x 3/4” (7 used)
Washer, Lock, 5/16” (7 used)
Guard, Pulley
Screw, Cap, 3/8” x 3/4” (Orchard)
Screw, Cap, 3/8” x 3/4” (Standard)
Washer, Lock, 3/8” (Orchard)
Washer, Lock, 3/8” (Standard)
Nut, 3/8” (3 used) (Regular)
Nut, 3/8” (2 used) (Orchard)
Nut, 3/8” (2 used) (Standard)
Nut, 3/8” (3 used) (Standard)
Washer, Lock, 3/8” (3 used) (Regular)
Washer, Lock, 3/8” (2 used) (Orchard)
Washer, Lock, 3/8” (2 used) (Standard)
Washer, Lock, 3/8” (3 used) (Standard)
Washer, 13/32” x 11/16” x 12 Gauge (3 used) (Regular) -
Washer, 13/32” x 11/16” x 12 Gauge (2 used) (Orchard)
Washer, 13/32” x 11/16” x 12 Gauge (2 used) (Standard)
Washer, 13/32” x 11/16” x 12 Gauge (3 used) (Standard)
Stud, 3/8” x 1-3/8” (3 used) (Regular) . .
Stud, 3/8” x 1-3/8” (2 used) (Orchard)
Stud, 3/8” x 1-3/8” (2 used) (Standard)
Stud, 3/8” x 1-3/8” (3 used) (Standard)
Screw, Cap, 3/8” x 1-1/8” (2 used)
Washer, Lock, 3/8” (2 used)
Cover -
Gasket (Packed 5 in a Pkg.) .
Screw, Cap, 7/16” x 1-1/4” (8 used) (Regular)
Screw, Cap, 7/16” x 1-1/4” (9 used) (Orchard)
Screw, Cap, 7/16” x 1-1/4” (8 used) (Standard)
Screw, Cap, 7/16” x 1-1/4” (9 used) (Standard)
Washer, Lock, 7/16” (8 used) (Regular)
Washer, Lock, 7/16” (9 used) (Orchard)
Washer, Lock, 7/16” (8 used) (Standard)
Washer, Lock, 7/16” (9 used) (Standard)
Screw, Cap, 7/16” x 2-1/4”
Washer, Lock, 7/16”
Screw, Cap, 7/16” x 5-1/4” (2.used)
Washer, Lock, 7/16” (2 used)
Plug, Pipe, 1/4”
Screw, Cap, 3/8” x 1/2”
Washer (Packed 10 in a Pkg.)

PC-244-(12-59)



20-6 TRACTOR—MODEL “60”

CLUTCH OPERATING PARTS
(Serial No. 6000001— )

T

13 14 15/"8 &16
N

34 33

PC-244-(12-89)



TRACTOR—MODEL “60”

Key

—

~NO O A W N

©w @ .

Part No.

[AA 4412 R
tAA 4412 R

=
g
I
>
=
ps]

P —

DOUCOU=Z»>»>00
>
2
e

>>> P

b4
-
-0
©®
No
s}

S S —

I

52H 178 R
(i 43R’
.[AA 5084 R

AA 5682 R
"D

1932 R
4363 R
4365 R
4364 R
673 R
2454 R
2274 R
H 1R
1472 R
3917 R
4359 R
4823 R
5328 R

>>> > NPI>>>

CLUYCH CPERATING PARTS-—Co)nﬂnuod

Serial No.
( “6042999)
( ~6042999)
E “6042999)
E ~6042999)
E "6042999)
( ~6042999)
(6043000~
(6043000~
(6043000~
(6043000~

( -
(6043000-

—~

§6043000:

( :,6042999
(6043000~ .

N NN . N NN N NN NN

-6024163)
6024164- -

) -6024163)

(6024164 )

- : )
( -6024163)
(6024164 )
( -6024163)
(6024164 )

NN NN AN AN AN

- )
—-6054499)
—-6054499)

AmNAN A~

(6024164 )

-6024163)
I
(6054500~ )
(6054500 )
—6024163)

(6024164-6054499)
(6054500~ )

A~~~

(

(6054500~
(6054500~
(6054500-
(6054500~
(6054500—

N N e e e e e e e e e e

NN NN A~

(Serlal No. 6600001—

Description
Lever, A3794R, Clutch Operating, with Bushing (Orchard)
Lever,-A3794R, Clutch Operating, with'Bushing (Standard)
Nut, 5/8” (Orchard)
Nut, 5/8” (Standard)
Pin, Cotter, 1/8” x 1”7 (Orchard)
Pin, Cotter, 1/8” x 1” (Standard)
Pin (Orchard) (Packed 5 in a Pkg.)
Pin (Standard)
Bushing (Orchard)

~Bushing (Standard)

Bolt, Pivot (Orchard)

Bolt, Pivot (Standard)

Pin, Cotter, 1/8” x 1” (Regular)

Pin, Cotter, 1/8” x 1” (Standard)

Pin (Regular) (Packed 5 in a Pkg.)

Bolt (Standard) (Packed 5 in a Pkg.)

Bolt, Pivot (Regular)

Bolt, Pivot (Standard)

Lever, A4368R, Clutch Operating, with Bushing (Regular)
Lever, A4368R, Clutch Operating, with Bushing (Standard)
Bushing (Regular)

Bushing (Standard)

Nut, 5/8” (Regular)

Nut, 5/8” (Standard)

Rod, Operating (Regular)

Rod, Operating (Orchard)

* Rod, Operating (Standard)

Rod, Operating (Standard) -
Nut, 9/16” .

Pin (Packed 5 in a Pkg.)
Pin, Cotter, 1/8” x 1"

Yoke

Shaft, Clutch Fork

Pin, Pivot:

‘Pin, Pivot (Sub. for F1446R)

Pin, Cotter, 1/8” x 5/8”

Pin, Cotter, 1/8” x 3/4”

Screw, Set

Nut, 1/2”

Nut, Jam, 1/2”

Brake, A4358R, Pulley, with Lining
Brake, A4824R, Pulley, with Lining (Sub. A5529R and AB4748R)
Lining, Brake

Rivet (6 used) (Pkg. of 100) (Sub. for AA5577R)
Packing, “O” Ring (Packed 5 in a Pkg.)
Pin, Operating, Pulley Brake

Spring

Spring

Screw, Cap, 3/8” x 1-3/4” (4 used)
Washer, Lock, 3/8” (4 used)

Plug, Expansion

Packing, “O” Ring (Packed 5 in a Pkg.)
Bearing, Clutch Fork

Bearing, Clutch Fork

Bearing, Clutch Fork (Sub. One A6111R Brake, One A6112R Pin, On
AA7319R Bearings, One F3586R Stop, Twelve F3587R Shims, One F3590!
Shim, One R459R “O’’ Ring, One 22H162R Set Screw, and Two 14H813

Cap Screws)
Plug, Expansion
Washer, 13/32” x 11/16” x 16 Gauge
Washer, 13/32” x 3/4” x 20 Gauge
Washer, 27/64” x 3/4” x 26 Gauge
Washer, 25/64” x 11/16” x .010”
Pin, Operating, Pulley Brake
Gasket (Packed 5 in a Pkg.)
Snap Ring
Pivot, Fork (2 used)
Wire, 16 Gauge x 6” Long (2 used)
Fork, Clutch
Spring, Clutch Fork
Collar, Clutch
Lining, Brake, with Adapter (Packed 20 in a Pkg.)

PC-244-(8-62)



TRACTOR—RICDEL “60”

25-2

RADIATOR AND PIPING
(REGULAR, HI-CROP, AND LP-GAS, Serial No. 6000001-6030926)

PC-244-(8-62)



TRACTOR-—-MODEL “60”

Key

~ SLRN N D WA —

PRy

44

45
46
47
48
49
50
51
52
53

55
56

Part No.
AA 5304 R
AA 5153 R
AA 5158 R
A 4592 R
24H 143 R
124 10R
A 3232 R
B 60 R
C 1705 R
A 4779 R
A 4439 R
A 4440 R
A 4780 R
AA 5582 R
A 119 R
B8 1504 R
A 2369 R
7H 328 R
A 2153 R
(7H 328 R

\F 2273 R
14H 785 R
A 192 R
(A 4445 R
A 4781 R
24H 143 R
[12H 10R
A 4445 R
[IQH 1112 H
12H 10R
F 1318 R
A 4433 R
A 4429 R
19H 1166 H
AA 585817 R
F 2272 R
12H 11 R
12H 13 R
A 2376 R
A 3105 R
A 4442 R
A 4444 R
[F 3450 R
[A 4443 R
A 4942 R
R 10160 R
A 4940R
[AF 1522 R
AF 1710 R
F 1322 R
F 1120 R
[19H 337 N
12H 12 R
[A 4430 R
A 4941 R
A 4431 R
12H 13R
[D 488 R
D 488 R

RADIATOR AND PIPING—Continued

(REGULAR, Hi-CROP, AND LP-GAS, Serlal No. 6600003-6030926)

Serial No.

( -6030926)
( -6030926)
{ -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
(6023328-6030926)
( ~-6023327)
(

. -6023327)
6023328-6030926)
-6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( ~6030926)
(
(
(
(
(
(

(
(

-6030926)

-6030926)

-6030926)

-6030926)

-6030926)

~6030926)
( ~-6023327)
(6023328-6023327)
( -6023327)
( -6023327)
( -6023327)
( -6023327)
(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
( -6030926)
( —-6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( -6030926)
( —6030926)
( -6030926)
( —6030926)
( -6030926)
( - —6030926)
(6026000-6030926)

( —-6030926)
(6026000-6030926)
(6026000~-6030926)
(6026000-6030926)

(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
(6026000-6030926)
( -6030926)
(6026000-6030926)
(6026000-6030926)

( -6030926)
( ~6030926)
(6026000-6030926)
( -6030926)

( ~6030926)
(6026000-6030926)

Description

Tank, A4427R, Top, and Filler Flange (Sub. A4956R and AA5757R)

Flange, Filler

Cap, Radiator

Baffle, Radiator Top Tank

Washer, 21/64” x 3/4” x 16 Gauge (2 used)
Washer, Lock, 5/16” (2 used)

Screw, Mach., 5/16” x 1/2” (2 used) (Packed 50 in a Pkg.)

Packing (Packed 15 in a Pkg.)
Gland, Packing
Tube, Radiator Vent Drain

Tube, Radiator Vent Drain (Sub. One A4779R, One A4780R, and O

A4781R) _
Clip, Vent ' Tube Support (Sub. A4780R)
Clip, Vent Tube Support (Sub. for A4440R)
Core, Radiator .
Nut, 3/8” (2 used)

Stud, 3/8” x 1-3/8” (2 used)

Stud, 5/16” x 15/16” (6 used)

Nut, 5/16” (6 used)

Side, Radiator (2 used)

Bolt, Mach., 3/8” x 1-1/8” (2 used)

Gasket (2 used) (Packed 10 in a Pkg.) .
Bolt, Mach., 3/8” x 1-1/8”, Front (2 used)
Screw, Cap, 3/8” x 1-1/4”, Rear (2 used)
Nut, 5/16” (8 used)

:Screw, Cap, 5/16” x 7/8” (18 used)

Strap (4 used)

Baffle, Frame, L.H.

Baffle, Frame, L.H.

Washer, 21/64” x 3/8” x 16 Gaugse (2 used)

~Screw, Cap, 5/16” x 1/2” (2 used)

Washer, Lock, 5/16” (2 used)

Baffle, Frame, R.H.

Screw, Cap, 5/16” x 3/4” (3 used) (L.P-Gas)
Washer, Lock, 5/16” (3 used) (LP-Gas)
Cover, Bottom Tank (LP-Gas)

Gasket, Cover (LP-Gas) (Packed 5 in a Pkg.)
Tank, Bottom

Screw, Cap, 7/16” x 1-1F/?2)” (8 used) (Sub. for 19H340R) .

Shroud (Sub. for A2373

Screw, Cap, 3/8” x 3/4” (4 used)
Washer, Lock, 3/8” (4 used)
Nut, 3/8” (4 used)

Washer, Lock, 1/2”, on Rear Cap Screw (2 used)

Gasket (Packed 5 in a Pkg.)
Screw, Cap, 1/2” x 1-1/4”, Front (2 used)
Screw, Cap, 1/2” x 1-1/2”, Rear (2 used)

Washer, on Front Cap Screws (%opper) (2 used) (Packed 5 in a Pkg.)

Outlet, Cylinder Water (Regular

““O’ Ring, Upper Water Pipe (2 used) (Regular) (Packed 10 in a Pkg.)
“O” Ring, Upper Water Pipe (2 used) (LP-Gas) (Packed 10 in a Pkg.) (Sut

for F1319R)
Pipe, Upper Water (Regular)
Pipe, Upper Water (LP-Gas) .
Plug, Drain (LP-Gas) (Sub. for S98)

Outlet, Cylinder Water (LP-Gas) (Sub. One A5336R, One A

A5337R, One AB4774R, and One F1781 R)
Thermostat (Range 173° F.-186° F.) (LP-Gas)
Thermostat (Range 160° F.-178° F.) (LP-Gas)
Gasket, Cover (L.P-Gas) (Packed 5 in a Pkg.)
Cover, Thermostat (LP-Gas)

Screw, Cap, 7/16” x 1-1/4” (2 used) (LP-Gas)
Washer, Lock, 7/16” (2 used) (LP-Gas)
Eibow, Radiator Water Inlet (Regular)
Elbow, Radiator Water Inlet (LP-Gas)
Screw, Cap, 1/2” x 1-1/2" (LP-Gas)
Gasket (Packed 5 in a Pkg.)

Nut, 1/2” (3 used) (Regular)

Nut, 1/2” (2 used) (LP-Gas)

Washer, Lock, 1/2” (3 used)

Stud, 1/2” x 2” (3 used) (Regular)
Stud, 1/2” x 2” (2 used) (LP-Gas)

5340R, On

PC-244-(12-59)



TRACTOR—MODEL “60”
RADIATOR (PRESSURE-TYPE)

25-4

) (STANDARD- Serial No. 6043000-

(REGULAR, Serial Ne. 6030927~

b3
a
-3
3
-

PC-244-(12-59)




TRACTOR—MODEL “60”

Part No.
A 495 R
AA 5756 R}
AA 575/ R
A 4592 R
24+ 143 R
124 10R
A 3232 R
/A 4960 R
fo oo o
(12H  10R
R 183 R
AA 5582 R
A 119 R
B 1504 R
14H 785 R
A 2369R
7H 328 R
A 2153 R
(7H 328 R
(F 2273 R
4961 R
14H 785 R
A 192 R
A 4781 R
24H 143 R
[12H 10 R
A 4445 R
(A 4950 R
A 5315 R
19H 1166 H
AA 5817 R
[F 2272 R
F 2272 R~
12H 11 R

Serial
(6030927-

(6030927~
(6030927~
(6030927~
(6030927~
(6030927~
(6030927~

(6030927~

(6030927~

(6030927~
(6030927~
(6030927~
(6030927
(6030927
(6030927~
(6030927~
(6030927~
(6030927~
(6030927
(6030927
(6030927~
(6030927
(6030927~
(6030927-
(6030927-
(6023328-
(6030927
(6030927~
(6030927
(6030927-

(6030927-6054499

(6054500
(6030927-
(6030927
(6035350~
(6035350-

(6030927-6035349

(6030927~
(6030927~

RADIAY OR (PRESSURE-T YPE)—Continued
(REGULAR, Serial No. 6030827-

Regular

No.

AN NN AN

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

)
)
)
)
)
)
)
)

) (STANDARD, Serial No. 6043000- )

Standard

Serial No. Description
(6043000- y Tank, Top, less Filler Flange, Adapter, and Studs (Sut

for AA6079R)

(6043000- ) Flange, Filler, with Adapter
(6043000- ) Cap, Radiator (Pressure Cooling)
(6043000~ ) Baffle
(6043000~ ) Washer, 21/64” x 3/4” x 16 Gauge (2 used)
(6043000 )  Washer, Lock, 5/16” (2 used)
(6043000~ ) Sc;}ekw,)Mach., 5/16” x 1/2” (2 used) (Packed 50 in .

; 0.
(6043000~ ) Tube, Radiator Vent Drain
(6043000~ ) Screw, Cap, 5/16” x 9/16”
(6043000~ ) Washer, Lock, 5/16”
(6043000~ ) Clip
(6043000~ ) Core, Radiator
(6043000~ ) Nut, 3/8”
(6043000- ) Stud, 3/8” x 1-3/8” (2 used)
(6043000~ ) Stud, 5/16” x 15/16” (6 used)
(6043000~ ) Nut, 5/16” (6 used)
(6043000- ) Side, Radiator (2 used)
(6043000 ) Bolt, Mach., 3/8" x 1-1/8” (2 used)
(6043000~ ) Gasket (2 used) (Packed 10 in a Pkg.)
(6043000- ) Bolt, Mach., 3/8” x 1-1/8”, Front (2 used)
(6043000— ) Bolt, Mach., 3/8” x 1-1/4”, Rear (2 used)
(6043000~ ) Chp, Vent Tube
(6043000- ) Nut, 5/16” (8 used)
(6043000~ ) Screw, Cap, 5/16" x 7/8% (18 used)
(6043000~ ) Strap (4 used)
(6043000~ ) Baffle, Frame, L.H.
(6043000~ ) Washer, 21/64” x 3/8" x 16 Gauge (2 used)
(6043000~ ) Screw, Cap, 5/16” x 1/2” (2 used)
(6043000~ ) Washer, Lock, 5/16” (2 used)
(6043000~ ) Baffle, Frame, R.H.
(6043000-6054499) Tank, Bottom (Sub. One A5315R)
cor ) Lt

- ) crew ap, 7/16” x 1-1/2” (8 used Sub for 1

(6043000- ) Shroud (Sub. for A2373/ ( ) 9H340R
(6034000- ) Screw, Cap, 3/8” x 3/4” (3 used)
(6043000 ) Screw Cap, 3/8” x 1”, Lower, L.H.
(6043000~ ) Screw Cap, 3/8” x 3/4" (4 used)
(6043000~ ) Washer Lock, 3/8” (4 used)
(6043000~ ) Nut, 3/8" (4 used)

PC-244-(12-59)



25-6 TRACTOR—MODEL “60”
PIPING
(REGULAR, Serlal No. 6030927- ) (STANDARD, Serial No. 6043000- )

PC-244-(12-59)



Kay

1

ro

10A
108
1A

1B
12

13

14
15

16
17

19

20
21

22

23

24
25A
258
26

27
28

TRACTOR—MODEL “60”

25-

(REGULAR, Serlal No. 8020927-

Part No.
A 4940 R
‘A 5336 R
(AF 1522 R
AF 1710 R
"AB 4744 R
F 1322 R
F 1781 R
(F 1120 R
‘A 5340 R
‘19H 337 N
l12H 12 R
R 10160 R
A 4952 R
A 5321 R
‘F 2273 R
“12H 11 R
‘AA 5749 R
'AA 5750 R
(AB 4744 R
'AA 6292 R
'AA 6293 R
A 4953 R
F 1781 R
( 4941 R
(A 4941 R
A 5316 R
S
Lo
12H 13R
(D 488 R
(D 48R
A 4431 R
A 5322 R
A 5323 R
A 5320 R
R  375R
F 3450 R
LF 3450 R
(A 4954 R
(A 4942 R
A 4942 R
(A s337R
(F 2273 R
liom 11 R
124 3R
A 4951 R
A 5317 R
A 3105 R
R 10160 R
A 2376 R

Regular
Serial No.

(6026000-6054499)

(6054500~
(6026000-6054499)
(6026000-6054499)
(6054500~
(6026000— )
(6054500~ )
(6026000-6054499)
(6054500~
(6026000~
(6026000~
(6026000~
(6030927-6054499
(6054500~—
(6054500~
(6054500~
(6030927-6054499)
(6030927-6054499)
(6054500
(6054500- )
(6054500~ )
(6030927-6054499)
(6054500
(6026000-
(6026000-6054499
(6054500
(6026000~
(6030927~
(6026000~
(6030927-

( -
(6026000~
(6030927~
(

(6054500
(6054500~
(6054500

(6054500~
(6026000

— N

= —

R N S N NN NN

(6030927~

(6030927-6054499)
(6054500~ )
(6026000-6054499)
(6054500~ )
(6030927-6054499)
(6030927-6054499)
(6030927~ )
(6030927-6054499)
(6054500~ )

(6030927
(6030927~ )
(6030927~ )

(6030927-6054499)
(6030927— )

PIPING~—~Continued

Standard
Serial No.

(6043000-6054499)

(6054500
(6043000-6054499)
(6043000~-6054499)
(6054500- )
(6043000-6054499)
(6054500~- )
(6043000-6054499)
(6054500~ )
(6043000~ )
(6043000~ )
(6043000~ )
(6043000-6054499)
(6054500 )
(6054500— )
(6054500~ )
(6043000-6054499)
(6043000-6054499)
(6054500 )
(6054500~

(6054500- )
(6043000-6054499)
(6054500— )
(6043000~ )
(6043000-6054499)
(6054500~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000
(6043000
(6043000~
(6043000
(6054500
(6054500
(6054500

(6054500-
(6043000~

(6043000— )

(6043000-6054499)
(6054500— )
(6043000-6054499)
(6054500~ )
(6043000-6054499)
(6043000-6054499)
(6043000-6054499)
(6043000-6054499)
(6054500~ )

~ -

(6043000~ )
(6043000~ )
(6043000 )
(6043000-6054499)
(6043000~ )

) (STANDARD, Serial No. 6043000- )

Description
Outlet, Cylinder Water (LP-Gas) (Sub. One A5336R
One A5337R, One A5340R, One AB4744R, and On
F1781R) '
Outlet, Cylinder Water (LP-Gas)

Thermostat (Range 173° F.-180° F.) (LP-Gas)
Thermostat (Range 160° F.-178° F.) (LP-Gas)
Thermostat (Range 160° F.~182° F.) (LP-Gas)
Gasket, Cover (LP-Gas) (Packed 5 in a Pkg.)
Gasket, Cover (LP-Gas) (Packed 5 in a Pkg.)

Cover, Thermostat (LP-Gas)

Cover, Thermostat (LP-Gas)

Screw, Cap, 7/16” x 1-1/4” (2 used) (LP-Gas)

Washer, Lock, 7/16” (2 used) (LP-Gas)

Plug in Cover (LP-Gas) (Sub. for S98)

Cover, Thermostat (Regular)

Cover, Thermostat (Regular)

Screw, Cap, 3/8” x 1-1/4” (2 used) (Regular)

Washer, Lock, 3/8” (2 used) (Regular)

Thermostat (Range 160° F.-175°F ) (Except LP-Gas)

Thermostat (Range 180° F.-195° F.) (Except LP-Gas)

Thermostat (Range 160° F.-182° F.) (Gas)

Thermostat (Range 195° F.-212° F.) (All-Fuel)

Thermostat (Range 205° F.-225° F.) (All-Fuel)

Gasket, Cover (Packed 5 in a Pkg.) (Regular)

Gasket, Cover (Packed 5 in a Pkg.) (Regular)

Elbow, Radiator Water Inlet (LP-Qas)

Elbow, Radiator Water Inlet (Regular)

Elbow, Radiator Water Inlet (Regular)

Screw, Cap, 1/2” x 1-1/2” (LP-Gas)

Screw, Cap, 1/2” x 1-1/2" (Regular)

Nut, 1/2” (2 used) (LP-Gas)

Nut, 1/2” (2 used) (Regular)

Washer, Lock, 1/2” (3 used)

Stud, 1/2” x 2” (2 used) (LP-Gas)

Stud, 1/2” x 2” (2 used) (Regular)

Gasket (Packed 5 in a Pkg.)

Washer, Packing (Packed 5 in a Pkg.) (Regular)

Gland, Packing (Regular)

Pipe, Water By-Pass (Regular) (See 30-34 for Water
By-Pass Pipe on LP-Gas Tractor)

Packing, “O’" Ring (Packed 5 in a Pkg.) (Regular)

Packing, “O”” Ring, Upper Water Pipe (2 used) (Packed
10 in a Pkg.) (LP-Gas) (Sub. for F1319R)

Packing, “O” Ring, Upper Water Pipe (2 used) (Packed)
10 in a Pkg.) (Regular) (Sub. for F1319R)

Pipe, Upper Water (Regular)

Pipe, Upper Water (Regular)

Pipe, Upper Water (LP-Gas)

Pipe, Upper Water (LP-Gas)

Screw, Cap, 3/8” x 1-1/4”, Special (2 used) (Regular)

Washer, Lock, 3/8” (2 used) (Regular)

Washer, Lock, 1/2”, on Rear Cap Screws (2 used)

Outlet, Cylinder Water (Regular)

Outlet, Cylinder Water (Regular)

Screw, Cap, 1/2” x 1-1/4”, Front (2 used)

Screw, Cap, 1/2” x 1-1/2”, Rear (2 used)

Washer on Front Cap Screws (Copper) (2 used) (Packed
5in a Pkg.)

Plug in Cover (Regular) (Sub. for S98)

Gasket (Packed 5 in a Pkg.)

(Part listed below is an assembly of some. of the parts in this grouping.)

A 6329 R

( -6054499)

(6043000-6054499)

Set, Coupling, By-Pass (For use on All-Fuel Trac-
tors) (ATTACHMENT)

PC-244-(12-59)



25-8 TRACTOR—MODEL “60”

RADIATOR AND PIPING
(ORCHARD, Serial No. 6000001- ) (STANDARD, Serial No. 6000001-6042999)

PC-244-(12-59)



TRACTOR—MODEL “60”

25-§

Kay

OONOO D W =

(ORCHARD, Serial No. 6000001-

Part No.
A 3774 R
A 2372 R
D 2989 R
AB 1621 R
B 1669 R
B 60 R
C 1705 R
A 3777 R
(F 2272 R
l12H 1M1 R
A 3778 R
19H 1166 H
A 2369 R -
7H 328 R
AA 5582 R
B 1504 R
A 119 R
14H 785 R
F 2273 R
A 2153 R
A 192 R
14H 785 R
A 4292 R
A 4291 R
24H 39 R
(19H 1112 H
{(12H 10R
19H 1166 H
AA 5817 R
F 2272 R
F 2272 R
12H 11 R
F 1321 R
F 1322 R
[AF 1522 R
AF 1710 R
A 5012 R
R 10160 R
12H 13 R
A 2376 R
A 3105 R
A 4951 R
[AA 5749 R
AA 5750 R
A 4953 R
A 4952 R
19H 337 N
F 2273 R
12H 12 R
12H 11 R
F  3450R
F 1325 R
[A 4955 R
A 5805 R
A 5011 R
A 2371 R
12H 13 R
D 488 R

RADIATOR AND PIPING—Continued

Qrchard
Serial No.

| T T N T S A B B |

TN N A e P o P~
(N

N e e e e e e e e e e N N (A e e e e e e e e — S

[

e e e N Sy

6035349)
(6035350~ )
(6035350~ )

)
—6030926)
—6030926)
—6030926)
—6030926)
-6030926)

PN AN AN AN AN AN AN AN AN N

[ I A A |

(6030927~
(6030927~
(6030927~
(6030927~
(6030927~
( -6030926)
(6030927~ )
( -6030926)
(6030927~ )
( _

( —5030926)
(6030927-

(6064000
( —
(

[

S e N

(
(
(

).

Standard

Serial No.
-6042999)
-6042999)
-6042999)
~6042999;
-6042999)

-6042999)"

(
(
(
(
(
( -6042999)
( -6042999)
( -6042999)
( ~6042999)
( ~6042999)
( -6042999)
( ~6042999)
( -6042999)
( ~6042999)
2 -6042999)
-6042999)
( -6042999)
( ~6042999)
( -6042999)
( -6042999)
( ~6042999)
( -6042999)
( -6042999)
( -6042999)
( -6042999)
( ~6042999)
( -6042999)
( -6042999)
( -6042999)
( -6042999)
( -6042999)
( ~6042999)
( -6035349)
(6035350-6042999)
(6035350-6042999)
-6042999)
~6042999)
-6030926)
-6030926)
-6030926)
-6030926)
-6030926)
-6042999)
-6042999)
-6042999)
-6042999)
~6042999)
~6042999)

(6030927-6042999)
(6030927-6042999)
(6030927-6042999)
(6030927-6042999)
(6030927-6042999)
( —6030926)
(6030927~ )
—6030926)
(6030927-6042999)
( —-6042999)

PN AN NN AN AN AN AN NN N

( -6030926)
(6030927-6042999)
( Not Used )
( -6042999)
( . —6042999)
( -6042999)
( -6042999)
( -6042999)

) (S TANDARD, Serial No. 6000001-6042999)

Description
Tank, Top and Filler Flange (Sub. for AA4413R)

Tube, Vent

Flange, Filler

Cap, Radiator

Gasket (Packed 5 in a Pkg.)

Packing (Packed 15 in a Pkg.)

Gland, Packing

Tube, Radiator Vent Drain

Screw, Cap, 3/8” x 3/4”

Washer, Lock, 3/8”

Bracket, Radiator Vent Drain Tube

Screw, Cap, 7/16” x 1-1/2" (4 used)

Side, Radiator (2 used)

Bolt, Mach., 3/8” x 1-1/8” (2 used)

Bolt, Mach., 3/8” x 2” (2 used)

Nut, 3/8” (4 used)

Core, Radiator

Stud, 5/16” x 15/16” (6 used)

Stud, 3/8” x 1-3/8” (2 used)

Nut, 3/8” (2 used)

Nut, 5/16” (6 used)

Bolt, Mach., 3/8” x 1-1/4" (2 used)

Gasket (2 used) (Packed 10 in a Pkg.)

Strap (4 used)

Nut, 5/16” (8 used)

Screw, Cap, 516" x 7/8" (18 used)

Tank, Bottom

Baffle, Frame

Washer, 21/64” x 3/4” x 20 Gauge (2 used)

Screw, Cap, 5'16” x 3/4” (2 used)

Washer, Lock, 5/16” (2 used)

Screw, Cap, 7/16” x 1-1/2" (4 used)

Shroud (Sub. for A2373R)

Screw, Cap, 3/8” x 3/4” (4 used)

Screw, Cap, 3/8” x 3/4” (3 used)

Screw, Cap, 3/8” x 1”, Lower, L.H.

Washer, Lock, 3/8” (4 used)

Nut, 3/8” (4 used)

Cover, Thermostat (Sub. for F1120R and 15H255R)

Gasket (Packed 5 in a Pkg.)

Thermostat (Range 173° F.-186° F.)

Thermostat (Range 160° F.-178° F.)

Qutlet, Cylinder Water

Plug (Sub. for S98)

Washer, Lock, 1/2”, on Rear Cap Screws (2 used)

Gasket (Packed 5 in a Pkg.)

Screw, Cap, 1/2” x 1-1/4”, Front (2 used)

Screw, Cap, 1/2” x 1-1/2”, Rear (2 used)

Washer, on Front Cap Screws (Copper) (2 used) (Packed
5in a Pkg.)

Outlet, Cylinder Water

Thermostat (Range 160° F.-175° F.)

Thermostat (Range 180° F.-195° F.)

Gasket, Thermostat (Packed 5 in a Pkg.)

Cover, Thermostat

Screw, Cap, 7/16” x 1-1/4” (2 used)

Screw, Cap, 3/8” x 1-1/4” (Special) (2 used)

Washer, Lock, 7/16” (2 used)

Washer, Lock, 3/8” (2 used)

“O” Ring, Upper Water Pipe (2 used) (Packed 10 in a
Pkg.) (Sub. for F1319R)

Pipe, Upper Water

Pipe, Upper Water

Pipe, Upper Water (LP-Gas)

Elbow, Radiator Water Inlet .

Gasket (Packed 5 in a Pkg.)

Nut, 1/2” (3 used)

Washer, Lock, 1/2” (3 used)

Stud, 1/2” x 2” (3 used)

PC-244-(12-59)



25-10

TRACTOR-—-MVIODEL “60”

Part No.
1 A 4275 R
2 AA 5579 R
3 AA 5580 R

4 (o
[12H 13 R
5A A 4280 R
5B A 5318 R
6 A 4281 R
7A A 4298 R
7B A 5319 R
8 (A 4429 R
A 4950 R
A 4292 R
A 4292 R
A 4950 R
(A 5315R
9 AF 2057 R
10 JD 8515R
11 R 1529 R
12 \’A 4283 R
LA 4898 R
13 {A 4287 R
A 4897 R
14 A 2328 R
15 A 4285 R
A 4690 R
16 A 4690 R
[12H 13 R
17 B 2373 R
18 A 4286 R
B 2372 R
B 2372 R
A 4286 R
(Parts listed belowRare
AA 5570
AA 5736 R
AA 6327 R

Serial No.
-6054499)
-6054499)
—60544993

- )
-6054499)
6054500 g

e~~~

A~~~

(6054500
-6030926)
(6030927-6054499)

- )
-6042999)
-6054499)
(6054500- )
(6054500~ )
(6054500~ )
(6054500~— )
-6029999)

—

6013899

[ T T A

-6042999)
(6043000~ )

(Serial No. 6000001—

WATER PUMP

49101

Description

Snap Ring, Bearing Retainer

Bearing, with Slinger, Washer, and Seal

Slinger, Washer, and Seal

Screw, Cap, 1/2” x 2-1/4” (3 used)

Washer, Lock, 1/2” (3 used)

Housing, Water Pump (Sub. One AA6327R Water Pump Assembly)
Housing, Water Pump .
Gasket, Water Pump Housing (Packed 5 in a Pkg.) -
Impeller, Water Pump :
Impeller

Tank, Radiator Bottom (Regular)

Tank, Radiator Bottom (Regular) (Sub. One A5315R)
Tank, Radiator Bottom (Orchard)

Tank, Radiator Bottom (Standard)

Tank, Radiator Bottom (Standard) (Sub. One A5315R)
Tank, Radiator Bottom (Regular and Standard)

Seal, Water Pump

Bearing

Retainer, Spring

Pulley, Water Pump

Pulley, Water Pump

Belt, Generator, and Water Pump

Belt, Generator, and Water Pump

Gasket, Lower Water Pipe (Packed 5 in a Pkg.)
Pipe, Lower Water (All-Fuel)

Pipe, Lower Water (All-Fuel)

Pipe, Lower Water (Gasoline)

Screw, Cap, 1/2” x 1-1/4” (2 used)

Washer, Lock, 1/2” (2 used)

Clamp, Lower Water Pipe Hose (2 used)

Hose, Lower Water Pipe (Regular)

Hose, Lower Water Pipe (Orchard)

Hose, Lower Water Pipe (Standard)

Hose. Lower Water Pipe (Standard)

an assembly of some of the parts in this grouping.)

( -6029999)

(6030000--6054499)

(6054500~ )

Water Pump Replacement Assembly, Consisting of Seal, Bearing

Water Pump Replacement Assembly, Consisting of Seal, Bearing
Stinger, Housing, Pulley, Impeller, Washer, and Snap Ring (Sub.
AA6327R Water Pump Assembly and One A4283R Pulley)

with
One

€ ! ~with
Slinger, Housing, Pulley, Impeller, Washer, and Snap Ring (Sub. O
AA6327R Water Pump Assembly and One A4898R Pulley) g Gu s ne‘

Water Pump Replacement Assembly, Consisting of Seal, Bearing, Hbusing
Impeller, Retainer, Packing and F2282R Plug (Also Furnish One A4898R

PC-244-(12-59)

Pulley)
@



TRACTOR—MODEL “60” 25-1.

Key

-t

— o wdh el
N HWR=OOVONOIHWL N

- )

18
19

SHUTTER, SHUTTER CONTROLS, AND THERMOSTAT
(Serial No. 6000001-6030926)

Part No.

[A 3232 R

[

12H 10R
AA 5157 R
AA 5123 R
A 4622 R

............

............

Y T T T Ve e T S Ve P VN

P e T e S e e Tt Ve N

Serial No.
-6030926).

-6030926)
-6030926)
—-6030926)
~6030926)
-6030926)
—-6030926)
-6030926)
-6030926)
-6030926)
-6030926)
~-6030926)
-6030926)
-6030926)
-6030926)
-6030926)
~6030926)
-6030926)
-6030926)
-6030926)
-6030926)
-6030926)

-6030926)
~6030926)

Description
Screw, Mach., 5/16” x 1/2” (4 used) (Packed 50 in a Pkg.)
Washer, Lock, 5/16” (4 used)
Shutter, Complete
Operating Bar (Sub. AA5157R)
Spring, Shutter
Pin, Cotter, 1/16” x 1/2” (2 used)
Link, Shutter Control
Rivet, Operating Bar to Shutter (15 used)
Washer, 9/32” x 1/2” x 16 Gauge
gyank, Thermostat Bell
in
Pin, Cotter, 3/32" x 1/2”
gin, Cotter, 1/16” x 1/2”

in

Pin, Cotter, 1/16” x 1/2”

Screw, Cap, 5/16” x 1”7 (3 used)

Washer, Lock, 5/16” (3 used)

Cover, Thermostat

Connector

Thermostat (Gasoline) (Marked ‘M’

Thermostat (All-Fuel) (Marked “‘H")

Thermostat (Non-Permanent Antifreeze, Gascline, and All-Fuel)
(Marked “L”)

Gasket (Packed 5 in a Pkg.)

Tank, Bottom

PC-244-(12-59)



25-12 TRACTOR—MODEL “60”

FAN AND VENTILATOR PUMP (MANUAL STEERING,
(Serial No. 6000001~ )

19 20

15 \%

PC-244-(12-59)



TRACTOR—MODEL “60”

Key

- e e

A b b b et i
COXDNOIO B

N
-

44

Part No.

D 1736 R
B 2127 R
B 2121 R
A 846 R
JD 7655 R
JD 7657 R
JD 7656 R
JD 7654 R
24H 847 R
297 R
298 R
3190 R
2874 R
4895 R
3066 R
3314 R
399 R
4059 R
3717 R
3645 R
1720 R
4523 R
3834 R
3834 R
A 4523 R
403 R
AA 4641 R
AA 7262 R
AA 7262 R
AA 4641 R
15H 254 R
24H 43R
[F 2272 R

cgb’;@)mm

>

JPE—

O>>>);U>>>

2642 R
F 530 R

A 369 R

FAN AND VENTILATOR PUMP (MANUAL ST)EERING)-—ContInuod

N NN N TN N N N N P

AN NN AN AN AN AN SN NN N NSNS SN N SN LN SN N N N o N

e T T e L T e

(

60430

Serial No.

i

| A

-6029999
6030000

6042999
6043000

-6042999
00—

L O e O T T A B |

| T T R T R T |

N e e e e e e e e e e

T e N e e e

e e

e e e e e e e e e e e e e S e e S e e e S S S S e e

)

(Serial No. 6000001~

Description

Washer (Packed 5 in a Pkg.)

Packing (Packed 5 in a Pkg.)

Retainer

Spring

Cup, Bearing (2 used)

Retainer, with Balls (2 used)

Cone, Bearing (2 used)

Bearing, Complete (2 used) (Composed of JD7655R, JD7656R, and JD7657R)

Washer, 1-19/64” x 2-7/32” x 16 Gauge ‘

Washer, Felt (Sub. for AB518R)

Retainer, Felt

Packing, “O” Ring (Packed 10 in a Pkg.)

Pulley, Generator Drive

Pulley, Generator Drive

Spring

Disk, Friction (Pkg. of 2) (2 used)

Washer, Friction (2 used) (Packed 5 in a Pkg.)

Cup, Fan Drive (2 used)

Fan, with Two A4059R Cups

Keeper, Fan

Lock (Half) (2 used) (Packed 10 in a Pkg.)

Shaft, Fan (Regular)

Shaft, Fan (Orchard)

Shaft, Fan (Standard)

Shaft, Fan (Standard)

Key

Housing, B290R, Fan Bearing, with Tubs (Regular)

Housing, B290R, Fan Bearing, with Tube (Orchard) (Sub. for AA4642R)

Housing, B290R, Fan Bearing, with Tube (Standard) (Sub. AA4642R)

Housing, B290R, Fan Bearing, with Tube (Standard)

Plug, Pipe, 1/4”

Washer, 7/16” x 1”7 x 20 Gauge

Screw, Cap, 3/8” x 3/4” (2 used)

Washer, Lock, 3/8” (2 used)

Clip

Support, Fan

Screw, Cap, 1/2” x 1-1/4” (2 used)

Washer, Lock, 1/2” (2 used)

Washer, 17/32” x 1-3/8” x 11 Gauge (2 used)

Washer, 17/32” x 1-1/2” x 26 Gauge (8 used)

Screw, Cap, 3/8” x 2-3/4” (2 used)

Washer, Lock, 3/8” (2 used)

Washer, 25/64” x 7/8” x 16 Gauge

Packing “O’’ Ring (Packed 5 in a Pkg.)

Roller, Ventilator Pump Rotator (2 used)

Nut, 3/8”

Washer, Lock, 3/8”

Stud, 3/8” x 3” (Sub. for A3341R)

Cover, Ventilator Pump

Gasket (Packed 5 in a Pkg.)

Rotor, Ventilator Pump

Housing, Fan Shaft Rear Bearing

Gasket (Thin) (Packed 10 in a Pkg.)

Gasket (Thick) (Packed 5 in a Pkg.) (Sub. for B2643R)

Gear and Pinion (Matched Set of One A1174R and One A1177R or Matched
Set of One F113R and One F114R) (Sub. for AA1695R) (Sese Key 28, Page
30-3)

Snap Ring (Packed 10 in a Pkg.)

(Part listed below is an assembly of most of the parts in this grouping.)

AA 6240 R

(

Bearing Kit, Front Fan, Consisting of Packings, Retainers, Washers, and
Bearings (Manual Steering only)

PC-244-(12-59)



30-2. ~ TRACTOR—MODEL “60”

GOVERNOR

(Serial No. 6000001~ )

PC-244-(12-59)



TRACTOR—MODEL “60” 30-:

X
@
<

[ NN N Y
COONOUTHLWN—=TOZND S WN —

N
—_

Part No.

B 3362 R

12+ 11 R

A 119 R
l12d " 11R
8 3285 R

A 4876 R

A 3285R
A 3336 R

JD 7655 R

JD 7657 R
JD 7656 R

JD 7654 R
A 73 R

A 369 R

A 1172 R

A 4877 R

26H 17 R
C 998 R

AA 5551 R

(A 3338 R
A 1175 R
A 1175 R
(A 3338R
F 2970 R

12H 9R

21H 597 R

F 3326 R

AC 667R

AF 530 R

A 584 R

B 280 R
A 2303 R

12H 13 R

[A 4473 R
A 5835 R

A 2482 R

12H 14 R

B 276 R

A 3343 R

A 3910 R

A 3836 R

i2H 13 R

A 4479 R

A 4053 R

A 3105 R

F 2275 R

Serial
(6039689~
( -
( —
S -

(6039689~
(6039689~

NN NN N~

6039689~

6043000

e L o TV

606400

llllllllllll?lllllll

o e T T e e e YV VLN

~6039688

~6039688

-6042999

No.

D NN NN NN\ N NN N NN

N e

(Part listed below is not illustrated.)

AA 5368 R

- Stud (Do Not

e e e e e e A e A N e e e e e e e e s

GOVERNOR~Continued
(Serial No. 6000001- )

Description

Cap, L.H. Governor Bearina Housing

Nut, 3/8”

Washer, Lock, 3/8”

Stud, 3/8” x 1-3/8”

Screw, Cap, 3/8” x 1” (3 used)

Washer, Lock, 3/8” (3 used)

Washer, Copper

Housing, L.H. Governor

Housing, L.H. Governor Bearing (Sub., for AA5553R)

Gasket (Thin) (2 used) (Packed 10 in a Pkg.)

Cup, Bearing (2 used)

Retainer, with Balls (2 used)

Cone, Bearing (2 used)

Bearin%, Complete (2 used)

Gear, Drive (Sub. for AA5451R)

Snap Ring (2 used) (Packed 10 in a Pkg.)

Shaft, Governor :

Shaft, Governor Bearing

Key, Woodruff, 3/16” x 7/8” (3 used)

Bearing, Thrust

Sileeve, Governor

Shaft, Governor Lever (Regular)

Shaft, Governor Lever (Orchard)

Shaft, Governor Lever (Standard)

Shaft, Governor Lever (Standard)

Lever, Inside Governor (Sub. for B271R)

Washer, Lock, 1/4” (2 used)

Screw, Mach., 1/4” x 1/2” (2 used)

Pin, Cotter, 3/32” x 1/2” (4 uged)

Pin (2 used) (Packed 10 in a Pkg.) (Sub. for C302R)

Waeight, Governor (2 used) -

Gear and Pinion (Matched Set of One A1174R and One A1177R, or Matched
QSet og One F113R and One F114R) (Sub. for AA1695R) (See Key 43, Page

5-13 . .

Spring

Washer, Bearing

Flange, Drive (Sub. for AA5546R)

Screw, Cap, 1/2” x 1-1/2"

Screw, Cap, 1/2” x 1-1/4” (4 used)

Washer, Lock, 1/2” (5 used)

Case, Governor

Case, Governor (Sub. for A5807R) (60-O, LP-Gas)

Screw, Shoulder . . )

Washer, Lock, 9/16” -

Snap Ring

Gasket (Packed 5 in a Pkg.)

Plug (2 used) (Tractors without Powr-Trol)

ubstitute) )

Washer, Lock, 1/2”

Nut, 1/2” :

Gasket (Packed 5 in a Pkg.)

Cover (Tractors without Powr-Trol)

Washer (Copper) (3 used) (Tractors without Powr-Trol) (Packed 5 in a Pkg.)

Screm, CaF;‘)), 1/2” x 3/4” (3 used) (Tractors without Powr-Trol) (Sub. for
19H428

Gasket Set, Governor Overhaul (See Gasket Set Groupings for lllustrations
and Contents)

PC-244-(12-59)



30-4 TRACTOR—MODEL “60”

CHOKE ROD AND THROTTLE CONTROLS
(REGULAR, Serial No. 6000001~ ) (STANDARD, Serial No. 6043009 )

23 22 21

49102

19 20 17 16 15 14 13

PC-244-(12-59)



TRACTOR—MODEL “60”

Key

o H

7A
7B

10
1

12
13

16
17
18
19

21
22
23
24

33B
34
35

(REGULAR, Serial Meo. 6060001-

Part No.
B 1951 B
(A 4468 R
A 5391 R
lA 5814 R
24H 132 R
(A 4467 R
A 4647 R
A 4647 R
{A 4937 R
|
(A 4647 R
|14F4 338 R
l14H 338 R
A 4948 R
D 2887 R
24H 132 R
24H 132 R
AF 2247 R
A 4681 R
(A 4879 R
{ 4681 R
A 4601 R
H 1108 R
A 4125R
24H 143 R
B 3153 R
AA 6077 R
12H 10R
14H 253 R
A 4466 R
14H 338 R
AA 5302 R
12H  9R
14H 785 R
F 2271 R
(A 4603 R
A 4878 R
A 3699 R
24H 169 R
K 2172 R
19H 1242 M
22H 87R
B 274 B
A 1491 R
A 3286 R
A 3286 R
[AA 6221 R*
F 2221 R
[F 2269 R
F 2269 R
[14Fi 251 R
14H 251 R

30-5

CHOKE ROD AND THROTTLE CONTROLS—Continued

Regular
Serial No.
( -
( -
(6057650~
(6064000~

NN NN

~6013899)
6013900~ )

( - )
(6026000-6040104)

(6040105~ )
( -6020943)
(6029044~ )
(6029044~

( -6029043)
( -6013899)
( - )
( - )
( -6030821)
(6030822-6046038)
(6046039~ )

(
E -6013899)
(

( - )
( -6030821)

(6030822— )
(6026000-6030821)

(6030822~ )
- )
( -6030821)
(6030822~
~6030821

| T I I |

)
)
)
)
)
)
)
)
)
)

N NN S S N S~

6030821

(6030822~

| T T A A A

NN NN AN N
NN N NN NI NN

—6054499)
(6026000-6044677)

(6044678-6054499)
(6054500~

(6044678-6054499)
(6054500~ )
(6044678-6054499)
(6054500~ )

) (STANDARD, Serial No. 6043000- )
Standard
Serial No. Description
(6043000- )  Knob, Choke
(6043000~ ) Rod, Choke
(6057650~ ) Rod, Fuel Choke (LP-Gas)
( Not Used ) Rod, Fuel Choke Control (60-O, LP- Gas)
(6043000~ ) Pm, Cotter, 3/32” x 1/2” (4 used)
( Not Used ) Washer, 9/32” x 1/2” x 16 Gauge (All-Fuel)
( Not Used ) Rod, Throttle (All-Fuel)
(6043000~ ) Rod, Throttle (All-Fuel) (On 6013900-6029043 also
Furnish One A4948R and One 14H338R)
(6043000~ ) Rod, Throttle (Gasoline) (On 6000001-6029043 alsc
Furnish One A4948R and One 14H338R)
( Not Used ) Rod, Throttle (LP-Gas) (No Longer Furnished) (Sub
A4647R)
(6043000~ ) Rod, Throttle (LP-Gas)
( Not Used ) Nut, Jam, 1/4” .
(6043000 ) Nut, Jam, 1/4” (2 used)
(6043000 ) Swivel
( Not Used ) End, Throttle Rod
( Not Used ) Washer 9/32” x 1/2” x 16 Gauge (All-Fuel)
(6043000~ ) Washer 9/32” x 1/2” x 16 Gauge
( - ) Lever, Speed Control, with Pms (Sub. for AA5301R)
( Not Used ) Pin, Dowel (2 used)
(6043000-6046038) Pin, Dowel (2 used)
(6046039~ ) Pin, Dowel (2 used)
(6043000- )  Washer, Friction (2 used) (Sub. One AA6077R)
( Not Used ) ch‘:v,)Mach., 5/16” x 1-3/8” (3 used) (Packed 50 in ¢
g.
(6043000~ ) Screw, Cap, 5/16” x 1-7/8” (3 used)
( Not Used ) Screw, Mach., 5/16” x 1” (3 used) (LP-Gas) (Packec
50 in a Pkg.)
(6043000~ ) Screw, Cap, 5/16” x 5/8” (3 used) (LP-Gas)
(6043000~ ) Washer, 21/64" x 3/4” x 16 Gauge (3 used)
( Not Used ) Plate, Speed Control (On All-Fuel and Gasoline Sub.
One AA6077R and Three 19H110R) (On LP-Gas Sub.
One AA6077R and Three 19H100T)
(6043000- ) - Plate, Speed Control, with Two Friction Washers
(6043000~ ) Washer Lock, 5/16” (3 used)
( NotUsed ) Nut, 5/16” (3 used)
(6043000~ ) Rod, Speed Control
(6043000~ ) Nut, Jam, 1/4” (2 used)
(6043000~ ) Jaint, Ball, Speed Control Rod
(6043000- ) Washer, Lock, 1/4”
(6043000- ) Nut, 5/16”
(6043000~ ) Screw; Cap, 5/16” x 1-3/4”
( Not Used ) Arm, Speed Control (On All-Fuel and Gasoline Sub.
: One A4878R, One AA6077R, and Three 19H1118N)
(On LP-Gas Sub. One A4878R One AA6077R, and
: Three 19H103H)
(6043000 ) Arm, Speed Control
(6043000~ ) Spacer
(6043000— ) Washer, 15/32” x 15/16” x 16 Gauge
(6043000 ) Spring
(6043000~ ) Screw, Cap, 7/16” x 2-3/4” (Sub. for 19H376R)
(6043000~ ) Screw, Set, Cone Point, 3/8” x 1-3/8”
(6043000 ) Nut, 3/8”
(6043000 ) Clamp
(6043000 ) Sprmg, Speed Change
(6043000-6054499) Arm, Governor (Except LP-Gas) (Sub. One F2221R

( Not Used )

(6043000-6054499)
(6054500~ )
(6043000-6054499)
(6054500~

(6043000-6054499)
(6054500~ )

and One F2269R)

Arm, Governor (LP-Gas) (Sub. One F2221R and One
F2269R)

Arm, Governor, Conversion Kit (LP-Gas)

Arm, Governor

Screw, Cap, 1/4” x 1-1/2”, Special (LP Gas)

Screw, Cap, 1/4” x 1-1/2”, Special

Nut, 1/4” (LP-Gas)

Nut, 1/4”

*Consists of One 14H251R, One F2269R, One F2221R, One A5285R, and One AA6049R.

PC-244-(12-59)



30-6

TRACTOR—MODEL “60”

X

ey

R e oy
CONDG PIN=OO0ENOCIHWN—

N— = s
o

21

(ORCHARD, Serial No. 6000001~

Part No.
B 1951 R
A 3862R
A" B0OIOR
14H 338 R
D 2887R
A 4138 R
14H 785 R
A 4137 R
24H 154 R
K 2172 R
24H 457 R
R 1954 R
A 5036 R
A 3960 R
F 2274R
A 3797 R
(19H 205 R
12H 11 R
B 273R
12H 1R
A 2494 R
A28 R
22H '80R

- _ P i e e e T e

A~

A~~~

CHOKE ROD AND THROTTLE CONTROLS
) (STANDARD, Serial No. 6000001-6042999)

31936

Orchard
Serial No.

| N T Y T T T N N N A |

| T A T T S N A O |

'
e e e e e e e P e e e e e S N S N N N N N N N S N

Standard

Serial No.
—6042999)
-6042999)
-6042999)
~6042999).

—-6042999)"

-6042999)
. —-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)

-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
' -6042999)
-6042999)
-6042999)
. -6042999)

Description
Knob, Choke
Rod, Choke

Pin, Cotter, 3/32” x 1/2” (6 used)

Rod, Throttle
Nut, Jam, 1/4”

~End, Throttle Rod
Swivel, Speed Control Rod

Nut, 5/16”
Rod, Speed Control
Nut, 3/8” (2 used)

Washer, 25/64” x 7/8” x 16 Gauge

Spring

Washer, 13/32” x 1-3/8” x 12 Gauge
Washaer, Friction (2 used) (Packed 2

A5037R)
Lever, Speed Control

Bearing, Speed Control Lever
Screw, g”ap, 3/8” x 3-3/4”

Nut, 3/

Screw, Cap, 3/8” x 1-3/4”

Stop, épeed Control Lever
Screw, Cap, 3/8” x 3/4” (2 used)
Washer, Lock, 3/8” (2 used)
Spring, Speed Change

Nut, 3/8”

Washer,
Clamp

Screw, Cap, 3/8” x 1”

Lock, 3/8”

Arm, Governor

Nut, 3/8”

Screw, S

et, 3/8” x 1”

in a Pkg.) (Sub. for

PC-244-(12-69)



TRACTOR—MODEL “60” 30-

MEMORANDA



30-8 TRACTOR—MODEL “60”

. FUEL SYSTEM (GASOLINE)
(REGULAR, Serial No. 6000001- ) (STANDARD, Serial No. 6043000-

PC-244-(12-59)



TRACTOR-—-MODEL “60”

30-!

FUEL SYSTEM (GASOLINE)—Continued

(REGULAR, Serial No. 6000001~ ) (STANDARD, Serial No. 6043000~ )
Regular Standard .
Key Part No. Serial No. Serial No. Description
1 (AD 709 R ( -6035349) Not Used ) Cap, Filler
IAF 2914 R (6035350~ ) (6043000~ ) Cap, Filler (Sub. for AA5795R) )
2 ( 1851 R -6035349) ( Not Used ) Gasket (Packed 5 in a Pkg.)
!A 5221 R (6035350- ) (6043000- ) Gasket (Packed 5 in a Pkg.) (Use with AA5795R)
(F 3083 R (6035350~ : (6043000~ ) Gasket (Packed 5 in a Pkg.) (Use with AF2914R)
3 ‘D 1837 R ( -6026611) ( Not Used ) Neck, Filler (Sub. A4872R)
A 4872 R (6026612-6035349) ( Not Used ) Neck, Filler (Sub. for D1837R)
(A 5155 R (6035350~ ) (6043000~ ) Neck, Filler
4 {AA 5057 R ( -6035349) ( Not Used ) Tank, Gasoline
\AA 6480 R (6035350- ) (6043000~ .) Tank, Gasoline (Sub. for AA5794R)
5 B 2509°'R ( - ) (6043000~ ) Bushing, Outlet
6 D 996 R ( - ) (6043000- ) Washer, Felt (Packed 5 in a Pkg.)
7 A 3068 R~ (6035350 ) (6043000~ ) Bushing ’
8 AA 5796 R (6035350 ) (6043000~ ) Tube, Gasoline Vent, with Elbow
9 A 2502 R (6035350- ) (6043000- ) Connector.
10 A 2499 R (6035350 ) (6043000- ) Sileeve (Packed 5 in a Pkg.)
11 A 2500 R (6035350 )}  (6043000- ) Nut, Compression Type (Packed 5 in a Pkg.)
12 A 5161 R (6035350 - ) (6043000- ) Tube, Vent Drain
13 A 5171 R (6035350~ ) (6043000 ) Tube, Extension, Vent Drain
14 A 4881 R (6035350~ ) (6043000~ )y Clip
15 A 5172 R (6035350~ ) (6043000-- ) Clip .
16 D 1520 R ( - ) (6043000~ ) Rivet, 9/64” x 5/16” (3 used) (Packed 100 in a Pkg.)
17 A 1013R ( - ) (6043000~ ) Cushion, Front Support (Sub. for A4328R). :
18 AA 5058 R ( - ) (6043000~ ) Support, Front, with Cushion .
19 i ( - ) (6043000~ ) Bolt, Cge., 3/8” x 1-1/2” (2 used) (Sub. for 2H338R)
20 B 1441 R ( - ) (6043000~ ) Clip (2 used)
21 24H 154 R ( - g (6043000- ) Washer (2 used)
22 ( - . (6043000- ) Nut, 3/8” (2 used) :
23 A 3232R ( - ) (6043000- ) Screw, Mach., 5/16” x 1/2” (Packed 50 in a Pkg.)
24 12H 291 R ( - ) (6043000~ ) Washer, Lock (Shake-Proof) (Packed 25 in a Pkg.)
. (Sub. for A3546R)
25 A 4338 R ( - ) (6043000~ ) Shield, Heat, Front
26 12H 291 R ( - ) (6043000- ) Washer, Lock (Shake-Proof) (3 used) (Packed 25 in &
Pkg.) (Sub. for A3546R)
27 A 3232 R ( - )y (6043000~ ) chalzv,)Mach., 5/16” x 1/2” (3 used) (Packed 50 in 2
: g.) .
28 24H 154 R ( - ) (6043000- ) Washer, 25/64” x 7/8” x 16 Gauge (4 used)
29 ... (. - ) (6043000- ) Nut, 3/8” (4 used)
30 B 2560R ( -6030926) ( Not Used ) Clip, Heat Indicator Tube
31 B 1986 R ( - ) (6043000~ . ) Clip ’ : : '
32 AA 6490 R ( - ) (6043000~ ) Shield, Heat, Lower, with Nuts and Clip (Sub. for
_AA5065R). * - : S
33 ( - ) (6043000- ) Nut, 3/8” (2 used)
34 24H 154 R ( - ) (6043000- ) Washer (2 used)
35 1441 R - - ) (6043000- ) Clip (2 used) . .
36 ... S ( - ) (6043000- . ) Bolt, Cge., 3/8” x 1-1/2” (2 used) .
37 A 1013 R ( - ) (6043000~ ) Cushion, Rear Support (Sub. for B1451R)
38 D 1520 R ( - ~) (6043000- ) Rivet, 9/64” x 5/16” (2 used) (Packed 100 in a Pkg.)
39 AA 5059 R ( - ) (6043000- ) Support, Rear, with Cushion
40 (19H 317 T ( - ) (6043000 ) Screw, Cap, 7/16” x 3/4”
i 12H 12 R ( - ) (6043000~ ) Washer, Lock, 7/16”
41 24H 169 R ( - ) (6043000- ). Washer

PC-244-(12-59)



30-10 TRACTOR—MODEL “60”

FUEL SYSTEM (ALL-FUEL)
(REGULAR, Serial No. 6000001~ ) (STANDARD, Serial No. 6043000-

=

11

PC-244-(12-59)



Key

1 O NS~

(o]

~

Part No.

AA 5554 R
A 2404 R
D 1851 R
AD 709R
vAA 5057 R
6480 R
1837 R
4872 R
5155 R
1851 R
5221 R
3083 R
709 R
2914 R
2509 R
3068 R
5796 R
2502 R
2499 R
2500 R

>
>

U

b 333D 0-D-3-D-_D-J:h-publub.d vl

>

Mo

>

5161 R
5171 R
4881 R
5172 R
5058 R
1520 R
4328 R

N>
2>0
w
=
o

o> >

>
= o
oo
=
wo
A3

14H
12H
24H
21H

TRACTOR—MODEL “60”
. FUEL SYSTEM (ALL-FUEL)—Continued
(REGULAR, Ssvrial No. 6060601 ) (S TANDARD, Serial No. 6043000~ )
Regular Standard
Serial No. Serial No. Description
( - ) (6043000~ ) Tank, Gasoline
{ ) (6043000- ) Neck, Filler '
( - ) (6043000- ) Gasket (Packed 5 in a Pkg.)
( ) (6043000- ) Cap, Filler
( ~6035349) ( Not Used ) Tank, Fuel
(6035350~ ) (6043000- ) Tank Fuel (Sub. for AA5794R)
( -6026611) - ( Not Used ) Neck Filler (Sub. A4872R)
l6026612 6035349) Not Used ) Neck Filler (Sub. for D1837R)
(6035350— (6043000- ) Neck, Filler
—6035349) ( Not Used ) Gasket (Packed 5 in a Pkg.)
’8033350— ) (6043000- ) QGasket (Packed 5in a Pkg ) (Use with AA5795R)
{6035350- ) (6043000~ ) Gasket (Packed 6in a Pkg.) (Use with AF2914R)
( -6035349) (  Not Used ) Cap, Fille
(6035350~ ) (6043000~ - ) Cap, Flller (Sub. for AA5795R)
( - ) (6043000- ) Bushing, Outlet
(6035350 ) (6043000- ) Bushing
(6035350 ) (6043000 ) Tube, Vent, with Elbow
(6036350~ ) (6043000- ) Connector
(6035350 ) (6043000~ ) Sleeve (Packed 5 in a Pkg.)
(6035350~ ) (6043000- ) Nut, Compression Type (Packed 5 in a Pkg.)
(6035350 ) (6043000- ) Tube, Drain
(6035350~ ) (6043000- ) Tube, Extension, Drain
(6035350 ) (6043000- ) Clip
(6035350~ ) (6043000 ) Clip
( - ) (6043000~ ) Support, Front, with Cushion
{ - ) (6043000- ) Rivet, 9/64” x 5/16” (3 used) (Packed 100 in a Pkg.)
( - ) (6043000- ) Cushlon, Front Support
( - ). (6043000- ) Bolt, Cge., 3/8” x 1-1/4” (2 used)
( - ) (6043000- ) Clip (2 used)
( - ) . (6043000- .- ) Nut,-3/8” (2 used)
( - ) (6043000- ) Support, Rear, with Cushion
§ - g (6043000- ) - Cushion; Rear Support (Sub. for B1451R)
- .. (6043000~ ) Rivet, 9/64” x 5/16" (2 used) (Packed 100 in a Pkg.)
( - ) (6043000~ ) Screw, Cap, 7/16” x 3/4”
( - ) (6043000 ) Washer, Lock, 7/16”
( - ) (6043000~ ) Washer, 15/32" x 15/16” x 16 Gauge
( - - ) (6043000- ) Clip
'( - ) (6043000- ) Nut 3/8” (2 used)
( - ) (6043000- ) Cllp (2 used)
( - ) (6043000 ) Bolt, Cge., 3/8” x 1-1/4” (2 used)
( - ) (6043000~ ) Elbow - .
(- - ) (6043000- ) Bushmg, Outlet
( - ) (6043000- ) Nut, 5/16”. (2 used)
( - . ) (6043000- ) Washer, Lock, 5/16” (2 used)
( - ) (6043000- ) Washer (4 used)
( - )~ (6043000- - ) Screw, Mach., 5/16” x 3/4” (2 used)
( - ) (6043000 ) Screw, Mach., 5/16” x 1/2"
( - ) (6043000~ ) Washer, Lock, 5/16”

(e

PC-244-(12-59)

30-1.



30-12 TRACTOR—-MODEL “60”

' FUEL SYSTEM (GASOLINE)
(ORCHARD, Serial No. 6000001- ) (STANDARD, Serial No. 63606031-£042599)

PC-244-(12-59)



TRACTOR—MODEL “60” 30-1
FUEL SYSTEM (GASOLINE)—Continued

e H—

36 AA 4439 R
37 A 3699 R
38 B 1825R
39 24H 106 R
40 24H 154 R

~6042999) Shield, Heat Lower, with Nuts and Clip
—6042999) Spacer (2 used)

-6042999) Washer (Rubber) (2 used) (Packed 10 in a Pkg.)
-6042999) Washer, 21/32” x 1-1/2” x 18 Gauge (2 used) :
-6042999) Washer, 25/64” x 7/8” x 16 Gauge (2 used)
-6042999) Nut, 3/8” (2 used)

-6042999) Bolt Cge., 3/8” x 1- 1/2” (2 used)

-6042999) Clip (2 used)

-6042999) Support, Rear, with Cushion

-6042999) Cushion, Rear Support

-6042999) Rivet, 3/16” x 5/8" (3 used)

-6042999) Screw, Cap, 7/16” x 1-1/2” (2 used)

-6042999) Washer, Lock, 7/16” (2 used)

—-6042999) Washer, 15/32” x 1-3/8” x 12 Gauge (2 used)

43 B 1441 R
44 AA 4450 R
45 A 3847 R
46 D 2593 R
47 {19H 1166 H

12H 12 R
48 24H 464 E

(ORCHARD, Sarial No, 6000001~ ) (STANDARD, Serial No. 6000001-6042999)
Orchard Standard
Key Part No. Serial No. Serial No. Description
1 AD 709 R ( - ) ( -6042999) Cap, Filler
2 D 1851 R ( - ) ( -6042999) Gasket (Packed 5 in a Pkg.) )
3 D 1837 R (- - ) ( -6042999) Neck, Filler (Sub. A4872R)
4 (AA 4539 R ( -6039756) ( -6039756) Tank, Gasoline
AA 7075 R (6039757~ : ) (6039757-6042999) Tank_, Gasoline (Sub. for AA5973R)
5 B 2509R ( - )« -6042999) Bushing, Outlet
6 D 996 R ( - ) ( -6042999) Washer, Felt
7 D 1520 R ( - ) ( -6042999) Rivet, 9/64” x 5/16” (2-used) (Packed 100 in a Pkg.)
.8 A 3847R ( - ) ( - ) Cushlon, Front Support
9 AA 4449 R ( - ) ( -6042999) Support, Front, with Cushion
10 . ( - ) ( -6042999) Bolt, Cge 3/8” x 1-1/2” (2 used)
11 B 1441 R ( - ) ( -6042999) Clip (2 used
12 24H 154 R . ( - ) 2 -6042999) Washer, 25/64” x 7/8” x 16 Gauge (2 used)
13 ( - ) -6042999) Nut, 3/8" (2 used)
14 A 3232R ( - ) ( -6042999) Sc[_fw,)Mach 5/16" X 1/2” (2 used) (Packed 50 in
15 12H 291 R ( - ) ( -6042999) Washer, Lock (Shake-Proof) (2 used) (Packed 25 in
Pkg.) (Sub. for A3546R)
16 A 3872R ( - ) ( -6042999) Shield, Heat, Front
17 12H 291 R ( - ) ( ~-6042999) Washer, Lock (Shake-Proof) (3 used) (Packed 25 in
Pkg.) (Sub. for A3546R)
18 A 3232 R ( - ) ( -6042999) Sc;;ekw,)Mach 5/16” x 1/2” (3 used) (Packed 50 in .
g
19 24H 154 R ( - ) ( -6042999) Washer, 25/64” x 7/8” x 16 Gauge (3 used)
200 .. ( - ) ( -6042999) Nut, 3/8" (4 used)
21 AA 4296 R ( -6028468) ( -6028468) Body, Filter
22 AA 4298 R ( -6028468) ( -6028468) Valve
23 AA 4297 R ( -6028468) ( -6028468) Screen
24 C 1778 R ( -6028468) ( -6028468) Gasket (Packed 25 in a Pkg.)
25 AA 4507 R (. -6028468) ( -6028468) Bowl and Gasket (Heat-Resistant Bowl)
26 AA 518R ( -6028468) ( -6028468) Nut, with Washer
27 AA 517R ( -6028468) - ( -6028468) Bail = -
28 (AA 5873 R ( .-6028468) ( -6028468) Pipe, Gasoline
AA 5957 R (6028469- ) (6028468-6042999) Pipe, Gasoline :
29 B 2560 R ~6030926) ( -6030926) Clip, Heat Indicator Tube
30 A 258 R - ) -6042999) Connector
31 AA 4331 R ~6028468) ( -6028468) Ftlter, Fuel
32 B 1986 R - ) ( -6042999) Clip
33 B 3272R -6028468) ( -6028468) Coupllng, Fuel Control Rod
34 B 2521 R - ) ( -6042999) Rod, Fuel Control (Never used)
A 5088 R -6028468) ( -6028468) Rod, Fuel Control
35 11H 39R -6028468) (( -6028468) Pin, Cotter, 1/8” x 3/4”
(
(
(
(
(
(
(
(
(
(
(
(
(

PN NN NN PN NN PN PN PN PN PN PN PN N PN PN o P

e e e e e e e e N e S

[ |

PC-244-(12-59)



30-14 TRACTOR—MODEL “60”

’ FUEL SYSTEM (ALL-FUEL)
(ORCHARD, Serlal No. 6000001- ) (STANDARD, Serial No. 6000001-6042999)

PC-244-(12-59)



TRACTOR-—MODEL “60”

30-1!

Key

RO PO NI RO R = =t b b b b o b b b
PWN—~OCOOINONBWN—=O ORI L WN

25

(ORCHARD, Serial No. 6000001-
Orchard

Part No.

A 4584 R
D 1837 R
1851 R
709 R
3866 R
4539 R
AA 7075 R
B 2509 R
AA 4449 R
D 1520 R
A 3847 R

D 2593 R
(19H 1166 H
12H 12R
24H 464 E
B 1986 R
24H 106 R
B 1825 R
A 3699 R
14H 255 R
B 1441 R
2H 321 D
4431 R
A 1013 R
D 1520R

A

AA 4451 R
B 1901 R
1MH 41 R
D 2122R
AA 5333 R
AA 5872 R

NN PN N N B PN o S SNENLNITNEN PN ENTN oINS\ PNIN NN NN AN ININ SN NN S

FUEL SYSTEM (ALL-FUEL)—-ContInu ed

Serial No.
—6039756))

P TN NN o\ TN N N AN e

6039757

-60397

'IlllllllllllIlllllllllllllll'Illlllllllllllllll

(2]
e e N e e e e M e e S S e e S e M e S N N e N N S S S N N N N et N N e Ml N e Mol N S Nt S N N el N

)
)
)
)

NN o, P P S e, PN P P P PP FN N PN o N o PN OO TN N SN SN ENEN o PN PN o PN PN N NN N PN

P e e

Standard
Serial No.

Not Used )
~-6042999)
-6042999:
-6042939)
-6042999)

6039757-6042999)

-6042999)
-6042999)
~6042999)
-6042999)
--6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
. -6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
—6042999).
-6042999)
-6042999)
-6042999)
-6042999)
~-6042999)
-6042999)

) (STANDARD, Serial No. 6000001-6042999)

Description
Tank, Gasoline
Neck Filler (2 used) (Sub. A4872R) .
Gasket (2 used) (Packed 5 in a Pkg.)
Cap, Filler (2 used)
Strap, Gasoline Tank .
Tank, Fue
Tank, Fuel (Sub. for AA5973R)
Bushing, Outlet
Support, Front, with Cushion
Rivet, 9/64” x 5/16” (2 used) (Packed 100 in a Pkg.)
Cushoon, Front Support
Bolt, Cge., 3/8” x. 1-1 /4" (2 used)
Clip (2 used)
Nut, 3/8” (2 used)
Body, Filter
Val
ucreen (Packed 5 in a Pkg.)
Bowl and Gasket (Heat-Resistant Bowl)
Gasket (Packed 25 in a Pkg.)
Nut, with Washer
Bail (Packed 10 in a Pkg.)
Filter, Fuel
Support, Rear, with Cushion
Cushion, Rear Support
Rivet, 3/16" x 5/8” (3 used) (Packed 100 in a Pkg.)
Screw, Cap, 7/16” x 1-1/2" (2 used)
Washer, Lock, 7/16" (2 used)
\éVasher, 15/32" x 1-3/8” x 12 Gauge (2 used)

lip
Washer, 21/32” x 1-1/2” x 18 Gauge (2 used)
Washer’ (Rubbor) (2 used) (Packed 10 in a Pkg.)
Spacer (2 used)
Nut, 3/8” (2 used)
Chp (2 used)
Bolt, Cge., 3/8” x 1-1/4” (2 used)
Support. Gasoline Tank, with Bracket
Cushion, Gasoline Tank Support (Sub. for B1820R)
Rivet, 9/64" x 5/16” (2 used) (Packed 100 in a Pkg.)
Screw, ap, 3/8” x 1”7 (2 used)
Washer, Lock, 3/8” (2 used)
Nut, 3/8” (2 used)
Chp (2 used)
Bolt, Cge., 3/8” x 1-1/4” (2 used)
Rod, Control (Never used)
Rod, Fuel Control
Elbow
Bushing, Outlet
Pipe, Gasoline
Stop, Indexing
Pin, Cotter, 1/8” x 1” (2 used)
Washer Packing (Packed 5 in a Pkg.)
Cock, Three- Way
Pnpe, Fuel

PC-244-(12-59)



30-16 TRACTOR—MODEL “60”

*FUEL FILTER AND FUEL PIPES (GASOLINE)
(Serlal No. 6000001-6028468)

% 7
@.—_-' 9
10
8 © 11
J
@//12
;?‘———13
43819
-Key Part No. Serial No. Description
1 11H 39R (6020693-6028468) Pin, Cotter, 1/8” x 3/4”
2 B 1939 R (6020693-6028468) Rod, Fuel Contro!
3 AA 4331 R ( -6028468) Filter, Fuel*
4 A 258 R ( -6028468) Connector
5 B 3272 R (6020693-6028468) Coupling, Fuel Control Rod
6 AA 5349 R ( -6028468) Pipe, Gasoline
7 AA 4296 R ( -6028468) Body, Filter
8 AA 4298 R ( -6028468) Valve
9 AA 4297 R ( —6028468) Screen (Packed 5 in a Pkg.)
10 C 1778 R ( —6028468) Gasket (Packed 25 in a Pkg.)
1 AA 4507 R ( —6028468) Bowl and Gasket (Heat-Resistant Bowl)
12 AA 518 R ( -6028468) Nut, with Washer (Packed 10 in a Pkg.)
13 AA 517R ( -6028468) Bail (Packed 10 in a Pkg.)
*See Page 30-18 for Fuel Filter with Automatic Shut-Off Parts.
FUEL FILTER AND FUEL PIPES (ALL-FUEL)
(REGULAR, Serial No. 6000001~ ) (STANDARD, Serial No. 6043000-

Regular Standard
Key Part No. Serial No. Serial No. Description
1 B 1939 R ( - ) (6043000~ ) Rod, Control
2 AA 5066 R ( - ) (6043000 ) Pipe, Gasoline
3 B 1901 R ( - ) (6043000- ) Stop, Indexing
5 blameR (D) (omeer ] wmettern 1/er x1r
- — ) asher, Packing (Packed 5 i
6 AA 5333 R ( - ) (6043000- ) Cock, Three-Wagy( °d 5ina Pkg)
7 [AA 5067 R ( -6013899) ( Not Used ) Pipe, Fuel
AA 5659 R (6013900- ) (6043000- ) Pipe, Fuel
8 AA 5334 R ( - ) (6043000- ) Filter, Fuel
9 AA 5309 R ( - ) (6043000- ) Body, Filter
10 AA 4298 R ( - ) (6043000- ) Valve
11 AA 4297 R ( - ) (6043000~ ) Screen (Packed 5 in a Pkg.
12 AA 4507 R ( ~ ) (6043000- ) Bowl and Gasket (Heat-Resistant Bowl)
:3 EA 1;172 [F-‘; E - ) 5282%883— ) ﬁasket (Packed 25 in a Pkg.)
- - u i < i
12 AR DR S - § )) t, with Washer (Packed 10 in a Pkg.)

(6Q43000- Bail (Packed 10 in a Pkg.) :

PC-244-(12-59)



TRACTOR-—-VIODEL “60” 30-1

FUEL FILTER WITH AUTOMATIC SHUT-OFF
(Gaseline only) (Serial No. 6028469~ )

e T2

N
5—

7342

13

ey Part No. _ Serial No. . Description o
A 4987 R (6028469 ) Nut, Primer Bolt (Packed 5 in a Pkg.)
[21 H 976 R (6028469- ) Screw, Mach (6 used) : .
766 R (6028469— )  Washer, Lock (6 used)
4985 R (6028469 ) Cover, Fuel Filter
4986 R (6028469 ) Bolt, Primer (Packed 5 in a Pkg.)
4983 R (6028469 ) Diaphragm, Fuel Filter (2 used) (Packed 10 in a Pkg.)
4988 R (6028469~ ) Pin, Valve (Packed 5 in a Pkg.)
4984 R (6028469— ) Spacer, Diaphragm :
4982 R (6028469— ) Plate, Pressure (Packed 6 in a Pkg.)
4981 R (6028469 ) Ring, Retaining, Valve Spring (Packed 10-in.a Pkg.)
4980 R (6028469- ) Retainer, Valve Spring (Packed 5 in a Pkg.) .
4979 R (6028469 ). Spring, Valve (Packed 4 in a Pkg.)
258 R (6028469- ) Connector :
13 AA 5779 R (6028469 g Pipe, Gasoline (Regular)
9)
)
)
)
)
)
)
)
)
)
)

X

CONOOAW N

10

P> r>

AA 5957 R (6028469- Pipe, Gasoline (Orchard)
AA 5957 R (6028469-6042999) Pipe, Gasoline (Standard)
AA 5779 R (6043000- Pipe, Gasoline (Standard)
14 AA 6223 R (6028469- Body (Sub. for A4976R)
15 15H 253 R '(6028469- Plug, Pipe
16 A 4978 R (6028469 Washer, Valve Seat (Rubber) (Packed 5 in a Pkg:)
17 A 4977 R (6028469 Valve (Packed 5 in a Pkg.)
18 AA 4297 R (6028469- - Screen (Packed 5 in a Pkg.)
19 C 1778 R (6028469— Gasket (Packed 25 in a Pkg.)
20 AA 4507 R (6028469- Bowl and Gasket
21 AA 518R (6028469— Nut, Adjusting (Packed 10 in a Pkg.)
22 AA 517 R (6028469- Bail (Packed 10 in a Pkg.) ’ -
AA 5776 R ( -6028468) Flilter, Fuel, with Automatic Shut-Off ATTACHMENT) Consisting o
A 5162 R Tube, Fuel Filter to Oil Gauge
A 5163 R Tube, Fuel Filter to Main Case
AA 4936 R Elbow, Oil Pressure Gauge Tube to Gauge
AA 4937 R Connector, Fuel Filter Qil Tube to Main Case
AA 5777 R Filter, Fuel, with Automatic Shut-Off (See above for part:
AA 5778 R Tee, Fuel Filter - :

(Part listed below is an assembly of most of the parts in this grouping.)
AA 5777 R (6028469- ) Filter, Fuel, with Automatic Shut-Off

PC-244-(12-59)



30-18 TRACTOR—MODEL “60”

AR 6LEANER AND CARBURETOR INTAKE (DUAL-INDUCTION CARBURETION)
(REGULAR, Serial No. 6000001- ) (STANDARD, Serial No. 6043000- )

13

R X

PC-244-(12-59)



(Part listed below is an assembly of parts in
AA 6220 - )

(Parts listed below are not illustrated.)

TRACTOR—MODEL “60”

30-19

ARl CLEANER AMD CARBURETOR INTAKE (DUAL-INDUCTION CARBURETION)—Continued
(REGULAR, Serial No. 6000001 )

Part No.

A 5282 R
AF 2281 R
(19H 29 R
112H
(244
19H
12H
(19H
(12H
A 52
A 52

-

00— © =@ D=
B RWovOoOVWO
TIUVDVDIVIVILEH

’

l12H 13 R
AR 20478 R

12H 13R

[19H 1112 H
12H 10R
A 4371 R
{AA 5089 R
A 4370 R

R 20037 R
AA 5088 R
AF 510R
B 1569 R
AA 5116 R

A 4634 R

Regular
Sorial No.

| O T AN R B

NN NN AN SN NN AN N SN AN

—~
[ A

[ |

6054500—

AN N o A~

[ T T I |

NN A A

(6013900~
(6013900~
(6013900~
(6013900
(6013900~

(6013900-6054499

(6054500~
(6013900—
(6013900-

I T T T O O R A O |

NN N NN N N N N S PN PN

)
)
)
)
)
)
)
)
)
)
)
)
)
g
—6054499;
)
)
)
)
)
)
!
)
)
)
)
)
)
)

6037000-6060962

)
)
)
%

)
)
)
)
)

)
)
)
)
)
)
).
)
)
)
)
)

Standard
Serial No.

(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~
(6043000~

(6043000~
(6043000~
(6043000~
(6043000-
(6043000~
(6043000—
(6054500~
(6043000-
(6043000—
(6043000—
(6043000-
(6043000~
(6043000~
(6043000—
(6043000~
(6043000~

.(6043000~

(6043000
(6043000~
(6043000
(6043000—

(6043000-6054499

(6054500~
(6043000
(6043000~
(6043000~
(6043000
(6043000~
(6043000
(6043000~
(6043000~
(6043000—
(6043000~
(6043000~

(6043000~

(6043000~
(6043000~

(6043000-6060962

this grouping.)

(6043000

e e M e e e e M e S Mt e e e e e e e e e e N N N N e e e e N S S S e S et

~

) (STANDARD, Serlal No. 6043000~

Description

Bracket, Air Stack

Stack, Air

Screw, Cap, 5/16” x 9/16” (4 used)

Washer, Lock, 5/16” (4 used)

Washer (4 used)

Screw, Cap, 5/16” x 9/16” (2 used)

Washer, Lock, 5/16” (2 used)

Screw, Cap, 5/16” x 9/16” (2 used)

Washer, Lock, 5/16” (2 used)

Support, Bracket

Baffle, Grille

Screw, Cap, 1/2” x 2”

Screw, Cap, 1/2” x 3-1/2” (3 used)

Washer, Lock, 1/2” (3 used)

Bracket, R21073R, Air Cleaner, with Cover, Gasket and
Screws (Sub. for A4369R)

Washer, Lock, 1/2”

Nut, 1/2” (Packed 50 in a Pkg.) .

Screw, Cap, 5/16” x 3/4” (2 used) (Sub. for 19H105R)

Washer, Lock, 5/16” (2 used)

Strap, Air Intake Pipe

Pipe, Air Intake (Sub. A4370R)

Pipe, Air Intake

Screw, Cap, 1/2” x 1-1/2” (2 used)

Washer, Lock, 1/2” (2 used)

Gasket (Packed 5 in a Pkg.) (Sub. for F143R)

Air Cleaner

Clamp, with Screw

Screw, Clamp

Cup, Oil

Screw, Cap, 3/8” x 1”7 (4 used)

Washer, Lock, 3/8” (4 used)

Gasket (Packed 5 in a Pkg.)

Intake, Carburetor, Lower

Gasket (2 used) (Packed 10 in a Pkg.)

Screw, Cap, 3/8” x 1” (4 used)

Washer, Lock, 3/8” (4 used)

Intake, Carburetor, Upper (Sub. for A4632R)
A5338R)

Intake Carburetor, Upper

Clamp, Hose (2 used) (Packed 2 in a Pkg.)

Hose

Plug, Pipe, 1/4”

Housing, B290R, Fan Bearing, with Tube

Screw, Cap, 3/8” x 2-3/4” (2 used)

Washer, Lock, 3/8” (2 used)

Ring, Packing (Rubber) (Packed 5 in a Pkg.)

Cover, Ventilator Pump v

Stud, 3/8” x 3” (Sub. for A3341R)

Washer, Lock, 3/8”

Nut, 3/8” (Packed 50 in a Pkg.)

Washer, Packing (2 used) (Packed 10 in a Pkg.)

Gland, Packing (2 used)

Pipe, Ventilator Inlet

Pipe, Ventilator Inlet (Special for Tractor with Power
Steering)

(Sub.

Stack, Air, Complete ATTACHMENT) (On 6000001-
6030926, Also Furnish One A4956R Top Tank, One
AA5756R Filler Flange, and One AA5757R Cap) (On
2_030'327—6036999, Also Furnish One A4956R Top

an

416 R - 6043000~ ) Pre-Cleaner (ATTACHMENT) (Must be used with
AR 26416 ) AF2281R Air Stack) (Sub. for AT11899T)

AH 13770 H  ( - ) (6043000- ) Base, Pre-Cleaner

AF 3583 R ( - ) (6043000~ ). Cover, Pre-Cleaner

R 28794 R ( - . ©) (6043000 ) Bowl, Pre-Cleaner (Sub. for F3446R)
PC-244-(8-62)



30-20 _ - TRACTOR—MODEL “60”

AIR CLEANER AND CARBURETOR INTAKE (SINGLE-INDUCTION CARBURETION)
(Serial No. 6000001-6013899)

PC-244-(8-62)



TRACTOR—MODEL “60” ' 302

AlR CLEANER AND CARSURETOR INTAKE (SINGLE-INDUCTION OARBURETION)——Contlnued

Key FPart No.
L
2 ’ . .
1214 13 R
3 AA 6638 R
4 12H 13 R
5 .
6 19H 1112 H
(12H 10 R
7 A 4371 R
8 A 4370 R
9 L.
'12H 13R
10 R 20037 R
1 AA 5088 R
12 AF 510 R

15 (o
i12H 11 R
16 D 1034 R
17 AA 4614 R
18 B 1813 R
19 A  3317R
20 15H 254 R
21 AA 4641 R
22 |
12H 11 R
23 B 293 R
24 A 4188 R
25 F 3646 R
26 12H 11 R
27
28 B 60 R
29 C 1705R
30 A 4035 R

e T T L T e L e T e T L L T e

Serial No.
-6013899)
-6013899;
-6013899)
-6013899)
-6013899)
- 6013899)
-6013899)
-6013899)

' -6013899)
. ~6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
-6013899)
~-6013899)
-6013899)
~-6013899)
-6013899)
-6013899)
-6013899)
~-6013899)

(Serlal No. 6000001-6013899)

Description
Screw, Cap, 1/2" x 2"
Scréw, Cap, 1/2” x 3-1/2" (3 used)
Washer, Lock, 1,27 (3 used)
Bracket, Air Cleanar (Sub. for A4369R)
Washer, Lock, 1/2”
Nut, 1,2”
Screw, Cap, 5/16” x 3/4” (2 used) (Sub. for 19H105R)
Washer, Lock, 5/16” (2 used)
Strap, Air Intake Pipe
Pipe, Air Intake (Sub. for AA5089R)
Screw, Cap, 1/2” x 1-1/2” (2 used)
Washer, Lock, 1/2” (2 used)
Gasket (Packed 5 in a Pkg.) (Sub. for F143R)
Air Cleaner, with Cup and Clamp
Clamp, with Screw
Screw, Clamp
Cup, Qil
Screw, Cap, 3/8” x 1”7 (2 used)
Washer, Lock, 3/8” (2 used)
Gasket (Packed 25 in a Pkg.)
Elbow, A4409R Carburetor Intake, with Plug (Sub. for AA4674R)
Clamp, Hose (2 used) (Packed 2 in a Pkg.)
Hose
Plug, Pipe, 1/4”
Housing, B290R, Fan Bearing, with Tube
Screw, Cap, 3/8” x 2-3/4” 52 used)
Washer, Lock, 3/8” (2 used)
Ring, Packing (Rubber) (Packed 5 in a Pkg.)
Cover, Ventilator Pump
Stud, 3/8” x 3” (Sub for A3341R)
VVashen Lock, 3/8”
Nut, 3/8”
VVasher Packing (2 used)(Packed 10 in a Pkg.)
Gland, Packmg (2 used)
Pipe, Ventilator Inlet

PC-244-(12-59)



30-22 TRACTOR—MODEL “60”

- AIR CLEANER AND CARBURETOR INTAKE
(ORCHARD, Serial No. 6000001~ ) (STANDARD, Serial No. 6000001-6042539)

PC-244-(12-59)



e
Ny

1
2

DREEIA

Fart iNo.
AA 45068 1R
‘

124 13R
AA 5333 R
AA 4559 R

f(icH 1
R 2003
AA 508
AF 51
B 156
AA 511

>3o8Ye:
TTRIVITL,

B 293 R

F 3646 R
12H 1R
B 60R
C 1705R
A 4035R

A~

———

e L T T e T T T e L

SEELY

Orchard
Serind Mo,

L e A T e R

| O Y Y A O A I |

e

e N N N AN N e e e e e e e e e e e e e e e e e e e e e e e

N e~

AN NN A NANANANANIN NI NN N SN N A S S e P o e

\CTOR--MODEL “60” 30-2

Standard

Sarial No.
-60423999)
-6042999)
-6042999;
-6042999)
-6042999)

-6042999)
~6042999)
~6042999)
-6042999)
-6042999)
~-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
~6042999)
-6042999)
—6042999)
-6042999)
-6042999)
-6042999)
—6042999)
-6042999)
-6042999)

—6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
-6042999)
—-6042999)
—6042999)

3T AND CARBRURETOR INTAKE-—-Continued
( ) (STANDARD, Serial No. 6000001~ 6042999)

Description

Bracket, A3726R or A4034R, Air Cleaner (Orchard)

Screw, Cap, 1/2” x 3-1/2" (3 used)

Washer Lock, 1/2” (3 used)

Stack, Air (Standard)

Bracket, A3726R or A4034R, Air Cleaner, with Air Stacl
(Standard)

Screw, Cap, 1/2” x 1-1/2" (3 used)

Washer, Lock, 1/2” (3 used)

Gasket (Packed 5in a Pkg) (Sub. for F143R)

Air Cleaner

Clamp, with Screw

Screw, Clamp

Cup, Oil

Screw, Cap, 3/8’ 1” (4 used)

Washer, Lock, 3/8” (4 used)

Gasket (Packed 5 in a Pkg.)

Intake, Carbursetor, Lower

Gasket (2 used) (Packed 10 in a Pkg.)

Screw, Cap, 3/8” x 1” (4 used)

Washer, Lock, 3/8” (4 used)

Intake, Carburetor, Upper

Clamp, Hose (2 used) (Packed 2 in a Pkg.)
Hose

Plug, Pipe, 1/4”

Housing, B290R, Fan Bearing, with Tube (Sub. fo
AA4642R)

Screw, Cap, 3/8” x 2-3/4” (2 used)

Washer, Lock, 3/8” (2 used)

Ring, Packing (Rubber) (Packed 5 in a Pkg.)

Cover, Ventilator Pump

Stud, 3/8” x 3” (Sub. for A3341R)

Washer Lock, 3/8”

Nut, 3/8”

Washer Packing (2 used) (Packed 10 in a Pkg.)

Gland, Packmg (2 used)

Pipe, Ventilator Inlet

PC-244-(12-59)



30-24

TRACTOR—MODEL “60”

CARBURETOR (EXCEPT LP-GAS)
(GASOLINE) (Serial No. 6000001~ )
(ALL-FUEL) (Serial No. 6013900~ )

—
/\L
N
>
(82}

8 Qj | L\\\\\, NN
&g 91041 12 13 14 15 |\ \©
/ 1 lg { T%}

PC-244-(12-59)



TRACTOR-—-MODEL “60” 30-2!

CARBURETOR (EXCEPT LP-GAS)—-conunued
(GASOLINE) (Serial No. 6000001~

32 AR 10069 R ( -
10171 R ( -
34 AR 10074 R ( -
35 AR 10076 R (6013900~

Float, with Lever (Sub. for 30-713)

*Gasket

Bowl, with Bushing (Sub. for 65-703)

Cock, Drain (All-Fuel) (Packed 5 in a Pkg.) (Sub. for 87-3)

w
w
By

(ALL-FUEL, (Serial No. 6013900- _ )
Key Part No. Sariai No. Description
1 R 101056 R ( - l.ever, Choke (Sub. for 25-275)
2 R 10099 R ( - Spring, Choke Return 1Sub. for 24-A140) '
3 62-238 ( - ) Pin, Choke Shaft (Not Furnished. Sub. AR10064R)
4 AR 10064 R ( - ) Shaft, Choke, with Pin (Sub. for 26-775)
5 10159 R ( - ) Plug, Fuel Inlet Strainer (Sub. for 95-520)
6 ... ( - ) *Gasket, Strainer (2 used)
7 R 10165 R ( - ) Plug, Expansnon (Sub. for 179-39)
8 R 10085 R ( - ) Screw, Choke Friction Spring :
9 R 10010 R ( - )  Washer, Choke Friction Spring Screw
10 R 10079 R ( - ) Spring, Choke Friction
11 R 10147 R ( - )} Washer )
12 AR 10049 R ( - ) Body, Carburetor, with Bushings (Gasoline)
AR 10051 R (6013900- ) Body, Carburetor, with Bushings (All Fuel)
13 R 10164 R ( - ) Plug, Expansion (3 used)
14 R 10168 R ¢ - ) Tube, Pitot (2 used)
15 21H 962 R - ) Screw, Mach., Fuhster Head, No 6 x 1,4” (4 used)
16 A 4634 R ( - ) Gasket Carburetor to Intake (Packed 5 in a Pkg.)
17 A 765 R ( - ) Washer, Lock (4 used)
18 R 10112 R ( - ) Disk, Choke (2 used)
19 60-251 { - ) Bushmg Nozzie Well Vent (2 used) (Sub. AR10049R or AR10051R)
20 R 10034 R ( - ) Cup, Choke Shaft (Sub. for 55-358)
21 ‘19H 218 D ( - ) Screw, Cap, 3/8” x 1” (8 used) (Sub. for 19H211R)
'12H 11 R ( - ) Washer, Lock, 3/8” (8 used)
22 R 10135 R ( - ) Bushing, Throttle Shaft (2 used) (Sub. for 60-A13)
23 R 10133 R ( - ) Cup, Throttie Shaft (Sub. for 55-214,
24 e ( - ) *Gasket, Nozzle (2 used)
25 ‘R 10120 R ( - ) Nozzle (2 used) (Gasoline) (Sub. for 47-385)
(R 10123 R (6013900~ ) Nozzle (2 used) (All-Fuel) (Sub. for 47-402)
260 ..., ( - ) *Gasket, Main Nozzle (2 used)
27 R 10167 R ( - ) Ball, Channel Plug (6 used) (Sub. for 206-59)
28 R 10152 R ( - ) Plug. Nozzle (2 used) (Gasoline) (Sub. for 80-209)
29 R 10122 R (6013900~ ) Extension, Lower Nozzle (2 used) (All-Fuel) (Sub for 47-400)
30 R 10103 R (6013900~ ) Spring, Lower Nozzle Extension (2 used) (All-Fuel) (Sub. for 24-A216)
31 R 10154 R (6013900~ ) Plug, Nozzle (2 used) (All-Fuel) (Sub. for 80-218)
)
)
)
)
)
)
)
)
)
)

44 R 10093 R

) *Packing, “O’ Ring (Sub. for 16-A166)
45 AR 10072 R -

Valve, Metering, with Packing (Sub. for 43-66)

36 R 10160 R - Plug (Gasoline) (Sub. for S-98)

37 R 10156 R - Nut, Bowl!, Retaining (Sub. for 81-166)

38 R 10087 R - Screw, Drive (2 used, (Sub. for 15-343)

39 R 10162 R - Bracket, Float (Sub. for 136-54)

40 R 10113 R ~ Shaft, Float Lever (Sub. for 32-25)

41 A 4631 R - Gasket, Carburetor to Manifold (Packed 5 in a Pkg.)

42 233-543 - )**Valve, Float, Seat, and Gasket-

43 L. - ) *Gasket, Float, Valve Seat

46 60-485 - Bushing, Metering: Pin (Not Furnished)

47 ‘R 10128 R - Jet, Power (2 usedi (Gasoline) (Sub. for 49-188)
‘R 10128 R -6024807) Jet, Power (2 used) (All-Fuel) (Sub. for 49-188)
'R 10131 R 6024808 Jet, Power (2 used) (All-Fuel) (Sub. for 49-266)

48 AR 10073 R
49 R 10098 R
50 21H 971 R
51 12H 64 R
52 R 10083 R
53 R 10143 R
54 AR 10060 R
55 R 10115 R
56 21H 977 R
57 R 10104 R
58 A 258 R

)

)

)

)

) Needle ldle Adjusting (2 used) (Sub. for 43-129 and 43-665)

) Sprmg, Idle Adjusting Screw (2 used) (Sub. for 24-A136)

) Screw, Mach., Fillister Head, No. 8 x 5/16” (4 used)

) Washer Lock No. 8 (4 used)

) Disk, Throttle (2 used) (Sub. for 14- 244)

) Pin, Throttle Stop (Sub. for 62-254)

) Shaft, Throttle, with Packing, Adjusting Screw and Spring (Sub. for 13-1075
)} Packing, Throttle Shaft (Sub. for 44-65)

) Screw, Mach., Fillister Head, No. 8 x 3/4” (4 used) (Sub. for 15-42)

) Spring, Adjusting (Sub. for 24-262)

) Connector

)
)
)
)

59 80-171 **Plug, Drill (2 used) (Sub. for 80 169)
60 R 10160 R Plug (Sub. for S-98)
61 R 10169 R - Tube, Idle Channel (4 used) tSub for 229-209)

E TN T T T T T T T N O A A OO

62 . R 10166 R

e s s e, o, s o o o o, o, P, o, o o, P O, f, o, o, S, o o S,

Plug, Expansaon (2 used) (All-Fuel) (Sub. for 179-40)

semblues of parts in this grouping.)

(Parts listed below are
AA Kit, Carburetor Gasket (Sub. for 16-671)

6343 R

as

(
AA 5344 R ( ) Carburetor (Gasoline! (DLT X81)
AA 5656 R ( 013900— ) Carburetor {All-Fuel) (DLT X84,
AA 6241 R { ) Kit, Carburetor Service
AR 21656 R ( - ) Kit, Carburetor Choke Lever

*Part of AA6343R Gasket Set, Carburetor Service iIndividual Gaskets not sold except R10093R and R10171R)
**Furnished by John Deere Dubuque Tractor Works.

PC-244-(12-59)



30-26 , TRACTOR—MODREL “60”

CARBURETOR (ALL-FUEL)
(Serial No. 6000001—6013899)

2
3
‘456 78

S ‘@4—8 9
3 W . 11
< 18l s

LA

Nt v It

%

' 23244 @‘— 33

PC-244-(12-59)



TRACTOR-—-MODEL “60” 30-27

CARBURETOR (ALL-FUEL)—Continued
(Serial No. 6000001-6013899)

Koy Part No. Seriai No. Description

i R O10057 R -6013899: Screw, Choke Friction (Sub. for $2154)
2 10686 R -60138392-  Spring, Cover Retaining (Sub. for 24-A58)
3 ROICE7 R 5013895, Cover, Choke Dust (Sub. for 91-178)
4 R OI10079 R ~6013899, Spring (Sub. for 25V) '
5 R 10147 R -6013899: Washer (Sub. for P850 and 78-434)
6 AR 1G020 & -6013899; *Needle, ldle {Sub. for X2461 No. 2)
7 21H 971 R -6013899) *Screw, Mach., Fillister Head, No. 8 x 5/16” (2 used)
124 G4 R ~60¥3899v *Washer Lock (2 used)
8 AR 10058 R -6013849; *Shaft, Throttle and Lever (Packed 5 in a Pkg.) (Sub. for 13-9391)
9 R O10104 R -6013899) Spring, Lever Adjushng (Sub. for 24-262)
10 21H 994 R -6013839; Screw, Mach., Fillister Head, No. 8 x 7/8”
11 AR 10018 R -6013899, *Needle Load (Sub for X2458 No. 1)
12 ] 10675 R ~60138993; Spring, Friction Ball (2 used) (Sub. for 1-K)
13 R 10038 R -6013899) Ball, Friction (2 used) (Sub. for S251A)
14 R 10114 R ~6013899) *Felt (Packed 10 in a Pkg.) (Sub. far 44-62)
15 R 10139 R -6013899) *Bushing (2 used) (Packed 10 in a Pkg.) (Sub. for 60-476)
16 B 1107 R -6013899) Plug (2 used)
17 165-223#* -6013899) Plug, Drill (1,4’»28\ (Sub. for S2041) :
18 f9H 218 D -6013899) Screw, Cap, 3/8” x 1” (4 used) (Sub. for 19H211R)
12H 1R -6013899) Washer Lock, 3/8” (4 used)
19 R 10110 R -6013899) Disk, Choke (Sub. for 27-208)
20 D 1034 R -6013899) *Gasket (Packed 25 in a Pkg.)
21 AR 10037 R -6013899) Body (Sub. for 10-3106)
22 R 10150 R -6013899) Plug, Choke Shaft, and Economizer (Sub. for 80-169)
23 R 10163 R -6013899) Baffle, Bow! Vent (2 used) (Sub. for 178-33)
24 R 10149 R -6013899) Plug (Sub. for 80-167)
25 R 10151 R -6013899) *Plug, Throttle Shaft Hole (Packed 5 in a Pkg.) (Sub. for 80-175)
26 R 10026 R -6013899) *Gasket, Bow!l (Sub. for P951)

-6013899) *Valve, F'Ioat and Seat Assembly (Sub. for X2653, 233-576, and 233-584)
-6013899) *Float and Lever (Sub. for 30-700)

-6013899) *Screw, Float Bearing (2 used) (Sub. for 82147)

-6013899) Bowl (Sub for DLT-13)

27 AR 10077 R
28 AR 10068 R
29 R 10050 R
30 R 10009 R

31 AR 10075 R -6013899) Cock, Drain (Packed 5 in-a Pkg.) (Sub. for 87-3)

32 R 10078 R -6013899) Sprmg, Retaining (Sub. for 25-J) .

33 R 10014 R -6013899) *Gasket (Sub. for P710) :

34 R 10063 R —6013899) Nut, Bowl (Sub. for S2424)

35 R 10118 R -6013899) Nozzle (Sub. for 47-310)

36 R 10049 R -6013899) *Pin, Float Pivot (Packed 2 in a Pkg.) (Sub. for S2146)
37 A 258 R -6013899) Connector

38 R 10160 R -6013899) Plug

39 R 10172 R -6013899) Gasket Float Valve Seat (Sub. for P1209)

40 R 10025 R -6013899) *Gasket, Strainer (Sub. for P950)

41 AR 10021 R -6013899) Strainer Assembly (Packed 2 in a Pkg.) (Sub. for X2462)
42 R 10067 R -6013899) Plug, Drill (No. 10-32) (2 used) (Sub. for $2502)

43 R 10024 R -6013899) *Disk, Throttie (Sub. for P948)

44 321 R -6013899) *Gasket (Packed 25 in a Pkg.)

45 R 10076 R
46 R 10041 R

—-6013899) Spring, Stop (Sub. for 18-0)
-6013899) Plug, Drill (No. 10-32) (Sub. for $763)
-6013899) Plug, Economizer (Sub. for S2151G)

48 10045 R -6013899) Plug, Drill (7/32”-32) (Sub. for S1506)
49 R 10142 R -6013899) Pin, Stop (Sub. for 62-246)

50 R 10148 R -6013899) Plug (Sub. for 80-160)

51 R 10090 R -6013899) Gasket, Choke Lever (Sub. for 16A-115)
52 R 10106 R -6013899) Lever, Choke, and Pin (Sub. for 25-635)
53 R 10091 R —6013899) *Gasket, Dust Cover (Sub. for 16A-116)
54 R 10095 R -6013899) *Spring, Choke (Sub. for 24-A51)

-6013899) Shaft, Choke, with Pin (Sub. for 26-721)
-6013899) Screw Mach., Fillister Head, No. 6 x 1/4” (2 used)
-6013899)° Washer, Lock (2 used)

PN N N NN NN PN PN LN NN LN SN N PN SN PN o e N S o, o o 5N N N e s e N N N o o, N o o o o o e o, o o P

(Parts listed below are assemblies of parts in this grouping.)
4056 R ( -6013899) Carburetor, DLT X72 (All-Fuel)
AA 4527 R ( -6013899) Kit, Carburetor Parts (Individual Parts, Marked *)
AA 4991 R ( -6013899) Gasket Set, Carburetor Service (See Page 75-8 for lllustrations and Co<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>